SEARS
REPAIR

PARTS
MANUAL

MODEL NO.
944.604370

IMPORTANT:

Read and follow ®
al satety rules | | CRAFTSMAN
and Instructions

Before Operating

This Equipment 240 HP*

ELECTRIC START

46" MOWER

AUTOMATIC TRANSMISSION
LAWN TRACTOR

*The power rating as declar dbyth ngin emanufact urer isthe rage gr ssp output al tth p f ed RPM of a typical production engine for the engine model mea-
suredusmgSAESt ndards for engine gross power. Please refe tth engine ma f cturer for

Sears Canada, Inc., Toronto, Ontario M5B 2B8
586611732 Printed n he U.S A,




HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

* Product - “Tractor”

* MODEL NUMBER - “944.604370”

 Part Number

* Part Description

TABLE OF CONTENTS

ST 07 5 | 1 O 3
I 0 N o 0 4-5
CHASSIS . R R n R 6-7
D T 8-9
L 10-11
S 8 =3 =3 2 | 12-13
MOWER DECK .....oueeieisiiriniissssssss s ssss s s s ssssss s s s e snss s sssmssss s s s nnnas 14-15
L0 A o | 16
S ] L 17
D] 03 I 18
TRANSAXLE BREAKDOWN .......coiiiiiinmnmmnnnrrrnnnssssssssss s snsssssssssssssss s ssnsssssssnns 20-21
ENGINE BREAKDOWN.......cccoiiimmmmmnnrimnnnssssssss s snssssssssssss s s s ssssssssssssssss s s snnas 22-33
LN L | N 34
SEARS SERVICE ...t nnsssss s sss s s s s s ssmss s s s s s 36



SCHEMATIC

SCH13

TRACTOR - - MODEL NUMBER 944.604370

+ ‘ -
BATTERY SOLENOID
- s m s ‘ STARTER
(20 O dMe
I
AMMETER FUSE | .
(OPTIONAL) ! I BLACK I
. ________—_-——_—__C
|
1 ! | ELECTRIC CLUTCH }
WHITE PTOSWITCH L~~~ — WHITE | ( , 7YY YN .i ‘)\ BLACK
(DISENGAGED)  ~—————— |4 : I
,,,,,,, | |
|
O !
! |
. I
| ! M GRAY
ICLUTCH/BRAKE |
Y] . _(PEDALUP)_ |
e |
: REVERSE SWITCH }
| (NOT IN REVERSE) |
| |
A |
|
r-—-—-- - -~ 7‘ |
|
12 BLACK. :
‘ ‘ SEAT SWITCH ‘
3 BLACK (NOT OCCUPIED) |
|
—o !
— ‘ 6 :
H 87 H \ [
— BLUE BLACK w ; JUNCTION |
= |
36 87A 85 = |CONNECTOR  —|- ¢ = = - =< - - -
H ¥ I q\ O I
< |
30 a : I
| SHORTING |
RELAY ‘ CONNECTOR |
O—@ | CHASSIS |
(HARNESS o ______ !
N
[IC [IF [IH () GNITION .40 SPARK :
UNIT PLUGS GAP ®
G (2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)
HOUR BLACK
M I]D METER O
PTO SWITCH | e e ( )(:)( ) —
[
(MATING SIDE) POWER OUTLET
(OPTIONAL)
,,,,,,,, CHARGING SYSTEM OUTPUT
FUEL SHUT-OFF 9-15 AMP DC @ 3600 RPM
SOLENOID
(IF EQUIPPED) O REGULATOR
STATOR
E - = *‘ 28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)
° | BROWN BLACK
HEADLIGHTS
—
0; G WIRING INSULATED CLIPS -
NOTE: IF WIRING INSULATED
IGNITION SWITCH o, q CLIPS WERE REMOVED FOR N MO BLE
POSITION | CIRCUIT ~ “MAKE” SERVICING OF UNIT, THEY
OFF MIGIAL 0, O SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR —()—
RUN/OVERRIDE B+Al — WIRING. REMOVABLE
RUN B+Al L+A2 CHASSIS HARNESS DASH HARNESS CONNECTIONS
START |B+sS+ Al CONNECTOR CONNECTOR
(MATING SIDE)




TRACTOR - - MODEL NUMBER 944.604370

ELECTRICAL

T20S

With Charge Indicator Option

\

With 12V Outlet Option

103_

59

With Service Minder Option




TRACTOR - - MODEL NUMBER 944.604370

ELECTRICAL

KEY PART
NO. NO.

1 163465

2 74760412
8 186491

16 176138

21 400252
22  4152J

24 585555601
25 585555501
26 175158
27 73510400
28 416588
29 401545
30 193350
33 411934
34 110712X
40 581022801
41 17720408
42 131563
43 192507
46 586161801
50 174652
55 17060512
71 194276
79 175242

81 409615
90 435395

91 190270
99 17670412
100 19091416
102 404454
105 407568

DESCRIPTION

Battery

Bolt Hex Hd 1/4-20 unc x 3/4
Box Battery

Switch Interlock Push-In
Harness Socket Light w/4152J
Bulb Light

Cable Biry.

Cable Starter

Fuse

Nut Keps Hex 1/4-20 unc
Cable, Ground

Switch, Seat

Switch, Ign

Key/Chain

Switch Light / Reset

Harness Ign. Dash

Screw Thd Cut 1/4-20 x 1/2
Cover, Terminal

Solenoid

Gauge SRVCMNDR HRMTR
Switch PTO

Screw Thdrol 5/16-18 x 3/4 TYTT
Harness Ign. Chassis
Bulbholder Asm. Incan Descent
Relay Harness

Cover Terminal Battery

Strap Biry.

Screw Hexwsh Thdrol 1/4-20 x 3/4
Washer 9/32 x 7/8 16 Ga.
Harness Pigtail K46

Switch Reverse

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604370

CHASSIS

chassis-tex TALON Il_1



CHASSIS

KEY PART

NO.

NO.

580485802
580354407
580485601
580485302
580484501
580910801
19111116
17060512
414878X428
73680500
17490508
4497H
581684801
416358
407590
193224X428
581857901
580485501
580663302
199535
17000612
193229X428
142432
196826
196304
400776
195227
195457
193102X428
406859
74520520
17000512

TRACTOR - - MODEL NUMBER 944.604370

DESCRIPTION

Dash

Hood

Lens LH

Grille

Lens RH

Plate engine

Washer 11/32 x 11/16 x 16 Ga.
Screw 5/16-18 x 3/4

Fender

Nut Crown lock 5/16-18
Screw Thdrol 5/16-18 x 1/2
Retainer Spring 1"

Clip Fuel Line

Screw #10 x .750 BOS Thread
Bumper Dash

Cupholder

Bolt

Duct Heat Hood

Bracket Pivot

Shield Browning/Debris

Screw Hexwsh Thdr 3/8-16 x 3/4
Window Fuel

Screw Hex Wsh Hi-Lo 1/4 x 1/2
Support Tank Rear
Crossmember

Screw 10-24 x 5/8 Wshd Qdrx
Bushing Steering

Chassis

Bushing Mtg. Fender Crgo.
Dash Lower

Bolt 5/16-18 x 1-1/4

Screw 5/16-18 x 3/4

KEY PART

NO.

191
194
195
196
202
203
204
205
206
213
218
228
235
236
287
297
298
306
335
336
350
363
364
369

NO.

580485101
73900500
401556X428
431658
580485002
580484802
580484701
580484207
580484107
74760512
580897301
195161
406129
73930500
17600406
580484901
580851001
73900600
580484602
580484402
445143
580724501
17060408
421756
400944

DESCRIPTION

Mylar Headlight/Reflective Lens RH
Nut Lock Hex Flange 5/16-18
Plug Hole Dash 12V Adapter
Console Asm. Deck Lift
C-Closeout Lwr Trm RH
C-Closeout Lwr Trm LH

Hood Top Vent

Assembly Corner RH

Assembly Corner LH

Bolt hex HD 5/16-18 unc x 3/4
Pivot Hood Assy

Stud Fastener

Spacer Fender

Nut Center Lock 5/16-18

Screw Hex Washead 1/4-20 x 3/8
Mylar Headlight/Reflective Lens LH
Nut Push

Nut Lock

C-Side Closeout RH

C-Side Closeout LH

Clip X-Mass Tree

Cap Talon Grille

Screw

Screw #10 x 0.500 BOS Thread
Bumper

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604370

DRIVE

205

_pedal_3_r1

drive-tex_K57R



DRIVE

KEY PART
NO. NO.

1 -
2 123583X
15 19131316
17 413678
26 199679
27 17490528
29 403806
33 12000001
35 583864501
37 188967
42  8883R
49 72110614
50 194327
51 73900600
52 194326
56 130969
64 197865
73 74490540
80 440619
92 74760520
99 415742
116 73900500
121 437684
125 17000512
143 17490508
1563 4497H
159 76020412
160 169484
161  105709X
163 448275
166 429164

TRACTOR - - MODEL NUMBER 944.604370

DESCRIPTION

Transaxle, TUFFTORQ K57R
(437814) (See transaxle
breakdown.)

Key

Washer 13/32 x 13/16 x 16 Ga.
Spring, Brake

Spring Return Cruise

Screw Hex Wsh. Thd 5/16-18 x
1-3/4

Rod, Brake

Ring E

Rod, Brake, Park

Washer

Cover, Foot Pedal

Bolt

Pulley Idler Flat

Lock Nut 3/8-16

Idler V-Groove

V-Belt, Drive

Shaft Asm. Pedal Brake Control
Bolt 5/16-18 x 4.5 Gr. 5

Strap Torque

Bolt Fin Hex 5/16-18 unc x 1.25
Rod Spring Bypass

Nut Lock Hex Flange 5/16-18
Bracket Torque K57R 3 Point
Screw 5/16-18 x 3/4

Screw 5/16-18 x 1/2

Retainer Spring

Pin Cotter 1/8 x 3/4

Retainer Clip

Spring, Return, Clutch

Rod Pedal Control

Nut Push .625

KEY PART

NO.

167
170
171
183
184
185
186
187
188
189
190
196
197
205
206
207
208
209
210
211
213
214
215
216
221
222
225
226
227

NO.

405257
194322
72110616
137057
196439X667
72110622
194321
19133210
194323
194317
194318
17000616
195804
121748X
448596
197868
197869
199592
400980
120183X
196441X428
421263
197301X428
196131
403187
79212010
403319
401564
17490512

DESCRIPTION

Latch Brake Parking

Keeper Belt Centerspan

Bolt 3/8-16 x 2

Spacer Split

Handle Parking Brake

Bolt Rdhd Sqgnk 3/8-16 x 2-1/2
Spacer Retainer

Washer

Link Clutch Ground Drive
Bellcrank Ground Drive
Keeper Bellcrank Ground Drive
Screw 3/8-16 x 1

Link Clutch Anti-Rotation 1" CRK
Washer

Bracket Mount Latch Cruise
Latch Control Cruise

Gear Sector Control Cruise
Rod Control Cruise

Rocker Asm. Pedal Control
Bearing Nylon

Knob Control Cruise

Pedal Forward

Pedal Reverse

Bracket Pulley Idler

Retainer Spring Clip Handle
Washer 21/32 x 1-1/4 x 10 Ga.
Keeper Belt Trans.

Bracket Mount Torque

Screw Thdrol. 5/16-18 x 3/4

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



ENGINE

TRACTOR - - MODEL NUMBER 944.604370

29

SPARK ARRESTER KIT

10

engine-tex_Kohl-2cyl_10_r2



ENGINE

TRACTOR - - MODEL NUMBER 944.604370

KEY PART
NO. NO.

1 -

2 149723

9 584908001
11 400008
12 405097
15 438080
18 430214
20 177328X428
21 416358
22  187767X428
28 401137
29 137180
37 123487X
41 126197X
42 10040700
45 73510400
62 434017
69 186054
70 583954501
71 583954801
79 192334

81 148456
82 428287
85 173937
87 171877
90 17000616
92 17120616

DESCRIPTION

Engine Kohler Model No. KT735-3016 (585446301)

(See Engine Breakdown.)
Muffler

Keeper Belt Engine

Clutch Electric

Pulley Engine

Tank Fuel 3.0

Cap Asm Fuel

Control Throttle

Screw 10 x .750 BOS Thread
Control Choke

Fuel Line

Spark Arrester Kit

Clamp Hose

Washer 1-1/2 OD x 15/32 ID x .250
Washer Lock 7/16

Nut Keps Hex 1/4-20 unc
Shield Heat Muffler

Gasket

(Order from Eng. Mfgr. 24-041-49)
Tube Exhaust LH

Tube Exhaust RH

Screw 5/16-18 x 3/4

Tube Drain QOil Easy

Valve Drain Oil

Bolt Hex 7/16-20 x 3.75 Gr. 5
Bolt 5/16-18 unc x 1 w/Sems
Screw 3/8-16 x 1

Screw 3/8-16 x 1

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

11



TRACTOR - - MODEL NUMBER 944.604370
STEERING ASSEMBLY

steering-tex_TTR_23 S~ i

12



TRACTOR - - MODEL NUMBER 944.604370

STEERING ASSEMBLY

KEY PART
NO. NO.

1 414851X428
2 436870

4 436873

5 436874

6 6266H

7 121748X

8 12000029

9 184946X667
13 121749X

14 10040600
15 73540600

16 440785
19 194729
21 437747
22 194845

26  414852X428
28 17000612
35 440770

45 19183812

51 73940800

53 188967
57 407465
58 194747
59 194748
60 73971000
61 436884
62 436885
63 17000512
64 199849
66 71020748
67 194737
68 73900700
69 199162
70 196197
80 1370H
81 436887
82 442147
85 441873
86 441872
118 406013
122 444962

DESCRIPTION

Wheel, Steering

Axle Asm., Front

Spindle Asm., LH

Spindle Asm., RH

Washer Thrust 0.75 x 1.23
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Clip #T5304-75

Cap, Spindle

Washer 25/32 x 1-1/4 x 16 Ga.
Washer Lock 3/8

Nut, Crown Lock 3/8-24 unf
Shaft Steering

Plate Steering

Adapter, Wheel Steering
Bushing Strg. Blk

Insert, Wheel Steering

Screw 3/8-16 x 3/4

Gear, Sector Plate

Washer

Nut Hex Jam Toplock 1/2-20 unf
WasherHardened .793 x 1.637 x.060
Bracket Upstop

Bolt Shoulder Sector Pivot CFM
Washer Thrust Sector Steering
Nut Flange Lock 5/8-11
Draglink, LH

Draglink, RH

Screw 5/16-18 x 3/4

Retainer Clip Spring Steering
Bolt Hex Fghd 7/16-14 x 3 Serr
Bushing PM Front Axle

Nut Lock Flange 7/16-14 Gr. 5
Washer 1.5 x .505 x .118
Bracket Deck Susp. Front
Washer

Link Cross RH

Pivot Bolt

Pivot RH

Pivot LH

Bushing

Cap Gear Sector

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

13



TRACTOR - - MODEL NUMBER 944.604370

MOWER DECK

plate_1 -

o ‘%/1 02

46_mulch

mower_deck 46-tex_elect_9_r1

14



MOWER DECK

KEY PART
NO. NO.

1 448126X613
4 74760512

6 195186
8 193003
11 403107
-- 405380
13 192872
14 187281
15 110485X
19 196539
21 73680500
23 192557
24 105304X
25 197026
26 110452X
27 405357
29 131491
30 173984
31 187690
32 197473
33 400234
34 72110612
36 197379
40 73900600
46 137729
55 197249
56 199092
57 17000616
59 141043
68 405143
69 72140505
101 405454

TRACTOR - - MODEL NUMBER 944.604370

DESCRIPTION

Mower Housing

Bolt Hex HD 5/16-18 unc

Arm Suspension

Bolt/Washer Asm. 7/16-20 unf
Blade Mulching

Blade Hi-Lift

Shaft Assembly, Mandrel
Housing, Mandrel

Bearing, Ball, Mandrel

Bolt, Shoulder

Nut

Bracket, Deflector

Cap, Sleeve

Spring, Torsion, Deflector

Nut, Push

Shield, Deflector

Rod, Hinge

Screw Thdrol. Rolling Wsh. Hd.
Washer, Spacer

Pulley, Mandrel

Nut, Toplock, Flanged

Bolt Carr. Sh. 3/8-16 x 1-1/2 Gr. 5
Pulley, Idler, Flat

Nut, Lock Flg. 3/8-16 unc
Screw 1/4-20 x 5/8

Arm, Idler

Spacer, Retainer

Screw Hex Wsh. Thd. 3/8-16 x 1
Guard, Tuv. Idler (94)

V-Belt Drive

Bolt

Cover Mulch 46"

15

KEY PART

NO.

102
103
104
105
106
116
117
118
119
145
147
188
189
197
198
199
200
209
210
240
241
242

NO.

71081010
10071000
19061216
160793
2029J
4898H
188606
73930600
19121414
193197
197251
195161
73900500
19131312
403149
403150
413524
405507
405506
74520636
152927
415598
416405
192870

586657901

DESCRIPTION

Screw 10-24 x 5/8

Washer Lock #10

Washer #10

Latch Asm

Nut Weld

Bolt, Shoulder

Wheel, Gauge

Nut Centerlock 3/8-16 unc
Washer 13/32 x 1-1/4 x 12 Ga.
Pulley Idler

Spring Mower Drive

Stud Fastener

Nut Lock Hex Flange

Washer 13/32 x 13/16 x 12 Ga.
Baffle Center Front

Baffle Front RH

Washer 13/32 x 1 x 1/2 x 11 Ga.
Guard Cover Mandrel LH

Guard Cover Mandrel RH

Bolt Fin. Hex 3/8-16 x 2-1/4 Gr. 5
Screw

Port Washout

Coupling Connect

Mandrel Assembly (Includes
housing (key#14), shaft assembly
(key#13), and bearing only (key#15)
- pulley/nut/washer and blade bolt/
washers not included)
Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



MOWER LIFT

TRACTOR - - MODEL NUMBER 944.604370

/!
/!
/!

lift-tex_35

KEY PART

NO. NO. DESCRIPTION

2 422027 Shaft Asm., Lift

3 426896 Lever Asm., Lift RH

7 445060X428 Grip, Lever

10 196314 Spring Torsion

87 194209 Pin Cotter 7/16 Bow Tie Lock
88 410710 Spring Lift Assist

89 19191912 Washer Clear Zinc

90 194208 Pin Cotter 5/16 Bow Tie Lock

|

T

! L

y !

R !

i |

ﬁ ll::\\‘\
LT
F:Qi\‘ N
KEY PART
NO. NO.
91 195181
97 17000612
98 195270
100 73930600
101 407003

*Key 91 may be substituted for Key 101

DESCRIPTION

Link Lift Susp Mower Rear

Screw 3/8-16 x .75

Link Lift Susp. Front Mower
Nut Centerlock 3/8-16 unc

Link Asm. Lift FXD

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

16



TRACTOR - - MODEL NUMBER 944.604370
SEAT ASSEMBLY

seat-tex_6.5SL_5

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 586163201 Seat 37 73800500 Nut, Lock .5/1 6-18 unc

2 180166 Bracket Pivot Fender 40 197661 Handle Slide Seat

3 140675 Strap, Asm Fender 41 198200 Spring Latch Seat

6 73800600  Nut, Lock W/Ins. 3/8-16 unc 43 74760612  Bolt 3/8-16 x 3/4

7 124181X Spring’ Seat Cprsn 44 19133812 Washer 13/32 X 2'3/8 x12 Ga.

8 171877 Bolt 5/16-18 unc x 3/4 w/Sems ) ) . . )

10 196977 Pan, Seat NOTE: All component dimensions given in U.S. inches.
21 171852 Bolt, Shoulder 5/16-18 1inch =25.4 mm

17



TRACTOR - - MODEL NUMBER 944.604370

DECALS
3
\ 15 16 4
Oy
1110
N
9 VQ 12
[ —
E I
U
\)& "\ —
6
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 585767601 Decal, Hood 15 586644701 Decal, Sideskirt RH
3 441122 Decal, Fender 16 586644702 Decal, Sideskirt LH
4 581579001 Decal, Warning -- 581724801 Decal, Bypass
6 581580001 Decal, V-Belt Schematic -- 193266X428 Pad, Footrest, LH
7 586509601 Decal, RPL - - 400981X428 Pad, Footrest, RH
9 149517 Decal, Battery Warning -- 586611724 Manual, Operator's (English/French)
10 448709 Decal, Battery -- 586611732 Manual, Parts (English/French)
11 581579501 Decal, Mower Warning
12 421534 Decal, Mower V-Belt Schematic
13 581894601 Decal, Steering Wheel
KEY PART
WHEELS AND TIRES NO. NO. DESCRIPTION
1 59192 Cap, Valve, Tire
2 65139 Stem, Valve
3 106732X613 Rim Assembly, Front
4 59904 Tube, Front
5 106222X Tire, Front 15 x 6-6
6 278H Fitting, Grease
7 9040H Bearing, Flange
8 104757X428 Cap, Axle
8 9 138468 Tire, Rear 20 x 8-8
10 71544 Tube, Rear
11 106108X613 Rim Assembly, Rear
-- 144334 Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

wheel_art_1-tex

18



SERVICE NOTES

19



TRACTOR - - MODEL NUMBER 944.604370
TUFF TORQ TRANSAXLE - MODEL NUMBER K57R

ACTUAL PARTS o 87
MAY NOT APPEAR @83
AS SHOWN

NN

S ( ‘é‘:

l

S W /; of v’ 2 ‘\‘
\ \I"&‘{% '\ 7 ’l ‘

20



TRACTOR - - MODEL NUMBER 944.604370
TUFF TORQ TRANSAXLE - MODEL NUMBER K57R

KEY PART
NO. NO. DESCRIPTION

7 532 41 43-95 Vent Valve 15

8 532 41 43-96  Magnet

13 532 41 43-98  Bypass Lever

15 532 41 43-99  Sealing Cap 30

19 532 41 44-01 O-Ring 1aP10a

20 532 41 44-02  Seal Tc 153507

34 532 41 44-04 E-Ring 15

48 532 41 44-20 Roll Pin

53 532 41 44-31 Control Lever F

55 532 41 59-24  Washer 12

58 532 41 59-25 Roll Pin 6*40

59 5324159-26 O-Ring 1a P14

60 532 41 59-27  Nut 12

72 532 41 44-07 Seal 19*32*8

76 532 41 44-08  Brake Lever

78 532 41 44-09  Brake Return Spring
80 532 41 44-10  Spring Pin 5* 32
81 532 41 44-11 O-Ring 1aP12

82 532 41 44-12  Spring Pin 4*16
83 532 41 44-13  Spine Collar

84 532 41 44-14  Pulley L

85 532 41 44-15  Fan, Black

86 532 41 44-16 Wave Washer

87 532 41 44-17  Snap Ring

90 532 41 44-18  Spring Pin 3.0a* 20
91 532 41 44-19  QOil Seal 16 *22 *.03
95 532 41 48-50  Spring Pin 3.0a*16
114 532 40 44-54  Pigtail

117 532 4159-30 Tapping Screw 8 * 20
118 53241 59-29  Switch Bracket

119 53241 59-28  Switch

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm

21



TRACTOR - - MODEL NUMBER 944.604370

KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

KT710,715,725,730,735,740,745

CRANKSHAFT GROUP:

KT715, 725, 730, 735, 740, 745

CRANKCASE GROUP

ILLUSTRATIONS ARE REPRESENTATIVE AND ARE NOT INTENDED TO SHOW ALL DETAILS FOR EACH COMPONENT

22



TRACTOR - - MODEL NUMBER 944.604370
KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

KEY PART

NO.

NO.

DESCRIPTION - QTY

CRANKCASE GROUP 2-32-15

OO NNOOOOOUIOIUOORWN —

—_ =
- O

T T G G I QI QY
ONOOPR~WN

24 126 243-S
24 380 16-S

24 032 19-S
24018 01-S
25108 01-S
25108 02-S
25108 03-S
25108 04-S
25874 13-S
25874 15-S
25874 16-S
25874 17-S
24 067 28-S
24 067 29-S
24 018 09-S
24 468 15-S
28 032 09-S
24 144 38-S
M-931010-S
25 086 398-S
12 153 07-S

25153 09-S

32010 07-S

32038 12-S

32123 14-S

LIFTING STRAP - 1

PIN, LOCATING - 6

SEAL, OIL (HELIX LIP) - 1
RETAINER, PISTON PIN - 4
RING SET (STD) -

RING SET (+0.08) - 2

RING SET (+0.25) - 2

RING SET (+0.50) - 2
PISTON KIT, 725CC (ST ) -
PISTON KIT, 725CC ( 0.08) -
PISTON KIT, 725CC (+0.25) -
PISTON KIT, 725CC (+0.50) - 2

ROD, ASSY CONNECTING (STD)-(#2406730S)
ROD ASSY, CONNECTING U/S (.010") (.25 MM)
-USE 24 067 31-S - 2

RETAINER, RING - 1

WASHER, FLAT 11/32” -

SEAL, GOVERNOR CROSS SHAFT - 1

SHAFT, GOVERNOR CROSS - 1

WASHER, FLAT 9 MM - 1

SCREW, THREAD FORMING - 1

O-RING - 1

O-RING - 1

CAMSHAFT ASSEMBLY - 1

DIPSTICK ASSEMBLY - 1

TUBE ASSEMBLY, OIL FILL - 1

2
2
2

CRANKSHAFT GROUP 1-32-12

1
2

32014 327-S
52 139 09-S

CRANKSHAFT ASSY (1.000” X 3.16") - 1
PLUG, CUP -1

NOTE: All component dimensions given in U.S. inches.
1inch =25.4 mm

23

-2



TRACTOR - - MODEL NUMBER 944.604370

KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

KT715, 725, 730, 735, 740, 745

STARTING GROUP

KT715, 725, 730, 735, 740, 745

LUBRICATION GROUP

10

IDENTIFICATION GROUP
KT715, 725, 730, 735, 740, 745

ILLUSTRATIONS ARE REPRESENTATIVE AND ARE NOT INTENDED TO SHOW ALL DETAILS FOR EACH COMPONENT

24



TRACTOR - - MODEL NUMBER 944.604370
KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

KEY PART
NO. NO. DESCRIPTION - QTY

LUBRICATION GROUP 3-24-45

24 086 17-S SCREW, FLG M8X1.25X45 - 10

25 032 06-S SEAL, OIL -1

25 139 57-S PLUG, SQ HD PIPE 3/8” - 2

32199 17-S PAN ASSEMBLY, OIL - 1

12 144 02-S SHAFT, GOVERNOR GEAR - 1
12380 01-S PIN, GOVERNOR REGULATING - 1
24 448 02-S TAB, LOCKING 1

32310 02-S KIT, GOVERNOR GEAR - 1

24 393 51-S PUMP ASSEMBLY, OIL-USE 24 393 53-S - 1
10 25086 414-S SCREW, BUTTON HEAD - 3

11 52 050 02-S OIL FILTER - 1

12 32 089 06-S SPRING, COMPRESSION - 1

13 32 162 06-S SCREEN, OIL - 1

14 25 139 60-S PLUG, CTSK PIPE 1/8” - 1

STARTING GROUP 7-32-11

1 32 098 04-S ELECTRIC STARTER-BENDIX DRIVE - 1
2 M-851080-S SCREW, FLG M8X1.25X80 - 2

IDENTIFICATION GROUP 12-32-53

Co~NoOOhrhWN =

1 25113 70-S LABEL, CLEAR LAMINATION - 1
2 25 454 05-S TIE -1
3 32113 108-S LABEL, 22HP - 1

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm

25



TRACTOR - - MODEL NUMBER 944.604370
KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

CYLINDER HEAD GROUP
KT715, 725, 730, 735, 740, 745

EXHAUST GROUP
KT715, 725, 730, 735, 740, 745

ILLUSTRATIONS ARE REPRESENTATIVE AND ARE NOT INTENDED TO SHOW ALL DETAILS FOR EACH COMPONENT

26



TRACTOR - - MODEL NUMBER 944.604370
KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

DESCRIPTION - QTY

CYLINDER HEAD/BREATHER GROUP 4-32-14

KEY PART

NO. NO.

1 32 841 02-S
2 62 086 08-S
3 32017 01-S
4 32016 01-S
5 275067-S

6 12 755 03-S
7 25032 14-S
8 25 173 28-S
9 32 089 05-S
10 25599 01-S
11 32019 02-S
12 32 072 04-S
13 32 100 05-S
14 25 086 168-S
15 32 146 09-S
16 32 186 03-S
17 32 411 04-S
18 25 086 374-S
19 25 096 09-S
20 12 402 02-S
21 32 050 06-S
22 32 468 01-S
23 M-547050-S
24 25096 11-S
25 32318 21-S
26 32318 22-S
27 25 326 62-S
28 32 096 16-S
29 32 072 05-S
30 16 096 02-S
31 66 018 04-S
32 25 086 400-S

KIT, CYLINDER HEAD GASKET - 2
SCREW, FLG M10X1.5X90 - 8
VALVE, INTAKE - 2

VALVE, EXHAUST - 2

SPACER (.010”) -

KIT, RETAINER - 8

SEAL, VALVE BAND - 2

CAP, VALVE SPRING - 4

SPRING, VALVE - 4

PIVOT, ROCKER ARM - 4

TAPPET - 4

STUD, ROCKER - 4

HEX NUT ASSEMBLY - 4

SCREW, SET - 4

PLATE, GUIDE - 2

ARM, ROCKER - 4

ROD, PUSH - 4

SCREW, PAN HEAD - 8

COVER, ROCKER STAMPED STEEL - 1
REED, BREATHER - 1

FILTER, BREATHER - 1

WASHER, SEALING - 1

NUT, LOCK M5X.8 - 1

COVER, ROCKER STAMPED STEEL - 1
HEAD, ASSEMBLY CYLINDER (#1) -
HEAD, ASSEMBLY CYLINDER (#2) - 1
HOSE, BREATHER - 1

COVER, BREATHER REED - 1
STUD - 1

COVER, BREATHER MEDIA - 1
RETAINER, REED - 1

SCREW, THREAD FORMING - 4

EXHAUST GROUP 4-32-14

1
2

24 041 49-S
25 454 05-S

GASKET, EXHAUST MANIFOLD (KM)
TIE, WIRE (KM) (CKY)

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm

27



TRACTOR - - MODEL NUMBER 944.604370
KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

IGNITION GROUP
KT715, 725, 730, 735, 740, 745

ILLUSTRATIONS ARE REPRESENTATIVE AND ARE NOT INTENDED TO SHOW ALL DETAILS FOR EACH COMPONENT

28



TRACTOR - - MODEL NUMBER 944.604370
KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

KEY PART
NO. NO. DESCRIPTION - QTY

IGNITION/CHARGING GROUP 5-32-122

1 25132 12-S PLUG, SPARK (PRO SERIES) - 2
2 25086 402-S SCREW, THREAD FORMING - 2
3 237878-S KIT, 15 /20 AMP STATOR - 1

4 25086 361-S SCREW, HEX FLANGE - 1

5 25 340 04-S KEY, SQUARE - 1

6 25 468 09-S WASHER, FLAT -1

7 20 146 05-S PLATE, FAN MOUNTING - 1

8 32018 03-S RETAINER, FLYWHEEL FAN - 2
9 32 157 04-S FAN - 1

10 32 162 03-S SCREEN, GRASS - 1

11 25086 399-S SCREW, THREAD FORMING - 4
12 25155 41-S CONNECTOR - 1

13 25 454 03-S TIE, WIRE - 1

14 32 025 25-S FLYWHEEL ASSEMBLY - 1

15 32 584 06-S MODULE, IGNITION - 2

16 32 176 33-S HARNESS, WIRING ASSEMBLY - 1
18 41 403 10-S REGULATOR/RECTIFIER - 1

19 32518 02-S LEAD, JUMPER - 1

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm

29



TRACTOR - - MODEL NUMBER 944.604370

KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

KT 715, 725, 730, 735, 740, 745

AIR INTAKE GROUP

11/?

BLOWER HOUSING GROUP
KT715, 725, 730, 735, 740, 745

ILLUSTRATIONS ARE REPRESENTATIVE AND ARE NOT INTENDED TO SHOW ALL DETAILS FOR EACH COMPONENT

30



TRACTOR - - MODEL NUMBER 944.604370
KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

KEY PART
NO. NO. DESCRIPTION - QTY

BLOWER HOUSING GROUP 6-32-23

1 25086 399-S SCREW, THREAD FORMING - 6
2 25086 450-S SCREW, HI-LOW -3

3 25086 397-S SCREW, THREAD FORMING - 8
4 32 146 15-S PLATE, BACKING - 1

5 32 063 19-S BAFFLE, VALLEY #1 -1

6 32 063 20-S BAFFLE, VALLEY #2 - 1

7 25086 400-S SCREW, THREAD FORMING - 2
8 25086 406-S SCREW, THREAD FORMING - 2
9 32 063 17-S BAFFLE, LEFT BARRE - 1

10 32 063 18-S BAFFLE, RIGHT BARREL - 1

12 32 445 01-S STRAP LIFTING - 2

13 32 027 16-S HOUSING, BLOWER - 1

AIR INTAKE GROUP 10-32-13

25173 09-S CAP, MASKING - 1
32 083 09-S ELEMENT, AIR FILTER - 1
32 041 04-S GASKET, AIR CLEANER BASE - 1
32 096 20-S COVER ASSEMBLY, AIR CLEANER - 1
25153 15-S O-RING - 2
2 32 094 13-S BASE ASSEMBLY, AIR CLEANER - 1

- ONOW—=

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm

31



w0
—=A

r 7000
MHHU\\ =0 )] )
2

N/

Z

TRACTOR - - MODEL NUMBER 944.604370

KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

14

ILLUSTRATIONS ARE REPRESENTATIVE AND ARE NOT INTENDED TO SHOW ALL DETAILS FOR EACH COMPONENT

) ")
< <
~ o~
-~ U,
=) =)
< O«
W7 @~
05, Oy
x R ar
o o~
=) o
s® =®
w ™~ Z N~
g Oy
[ O«N
>~ w ™~
”n 5 Z9
- - n
w ~ O~
=2 Z -
w X Ww X

32



TRACTOR - - MODEL NUMBER 944.604370
KOHLER ENGINE-MODEL NUMBER KT735, TYPE NUMBER 3016

DESCRIPTION - QTY

STUD - 2

SCREW, THREAD FORMING - 1
NUT, FLG M6X1.0 - 2

FILTER, FUEL - 1

HOSE,LW PERM.FUEL 24.00”-USE 25 111 81-S - 1
CLAMP SPRING HOSE - 4
CLIP, CABLE - 1

SCREW, TAP M6X1.7X18 - 2
PUMP, FUEL - 1

SCREW, THREAD FORMING - 1
HOSE, PULSE PUMP - 1

KIT, CARBURETOR - 1

KIT, INTAKE MANIFOLD - 1
SCREW, FLG M6X1.0X40 - 4
GASKET, CARBURETOR - 1
PLUG, CTSK PIPE 1/8” - 1

KEY PART

NO. NO.

FUEL SYSTEM GROUP 8-32-86
1 25072 25-S
2 25 086 398-S
3 M-641060-S
5 24 050 13-S
6 25111 34-S
7 25 237 37-S
8 47 154 01-S
9 24 086 12-S
10 24 393 16-S
11 25 086 400-S
12 32 326 08-S
13 32 853 43-S
14 24 164 91-S
15 M-651040-S
16 24 041 52-S
17 25 139 60-S
18 24 153 27-S

O-RING, INTAKE PORT -2

ENGINE CONTROLS GROUP 9-32-34

00 hAN—=
—

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
31
32

25 086 397-S
24 089 03-S
24 090 05-S
24 090 13-S
24 090 47-S
24112 27-S
24 468 01-S
24 468 20-S
25 086 398-S
25 086 399-S
32 126 04-S
41 468 03-S
M-403025-S
M-547050-S
12 237 01-S
25 086 405-S
24 090 57-S
24 211 03-S
M-641060-S
24 079 22-S
24 089 25-S
24 089 55-S
25 158 08-S
25158 11-S
32079 01-S
32089 07-S

SCREW, THREAD FORMING - 4
SPRING, CHOKE RETURN -1
LEVER, CHOKE - 1

LEVER, THROTTLE CONTROL - 1
LEVER, THROTTLE ACTUATOR - 1
SPACER, CONTROL ASSEMBLY - 1
WASHER, FLAT 5.5 MM - 1
WASHER, FLAT 5 MM - 1

SCREW, THREAD FORMING - 1
SCREW, THREAD FORMING - 1
BRACKET, CONTROL - 1

WASHER, SPRING 1/4” - 1

SCREW, SLT HD CAP M4X0.7X25 - 1
NUT, LOCK M5X.8 - 1

CLAMP, CABLE - 2

SCREW, THREAD FORMING - 2
LEVER, GOVERNOR - (#2409069S) - 1
BOLT, RD HD SQ NECK M6X1.0X25 - 1
NUT, FLG M6X1.0 - 1

LINKAGE, CHOKE - 1

SPRING, GOVERNOR (ORANGE) - 1
SPRING, GOVERNED IDLE - 1
BUSHING, LINKAGE RETAINING - 1
BUSHING, THROTTLE LINKAGE - 1
LINKAGE, THROTTLE - 1

SPRING, LINKAGE - 1

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm

33



GENERAL: Craftsman products are warranted to be free from defects in materials or workmanship for a specific time period
as set-out below (the “Warranty Period”). Warranties extend to the original purchaser of a Craftsman product only. Purchases
made through an online auction or through any website other than www.sears.ca are excluded. The relevant Warranty Period
commences on the original date of purchase. Within this period, SEARS CANADA, Inc. will, at its sole option, repair or replace
any products or components which fail in normal use. Such repairs or replacement will be made at no charge to the customer for
parts or labor, provided that the customer shall be responsible for any transportation cost.

EXCLUSIONS: This warranty does not cover failures due to normal wear, abuse, misuse, neglect (including but not limited to
the use of stale fuel, dirt, abrasives, moisture, rust, corrosion, or any adverse reaction due to improper storage or use habits),
improper maintenance or failure to follow maintenance guidelines and/or instructions, failure to operate the product in accordance
with the owner's manual or any additional instructions or information provided at the time of purchase or in subsequent
communications with the original purchaser, accident or unauthorized alterations or repairs made or attempted by others. Also
excluded from warranty coverage - except as provided below - are the following: maintenance, adjustments, components subject
to wear including but not limited to: cosmetic components, belts, blades, blade adapters, bulbs, tires, filters, guide bars, lubricants,
seats, grips, recoil assy’s, saw chains and bars, trimmer lines and spools, spark plugs, starter ropers and tines, and discoloration
resulting from ultraviolet light. Any product missing the model and/or serial number identification label will be disqualified from
coverage under this warranty.

REPAIRS: Repairs have a 90 day warranty. If the defective product is still within the Warranty Period, then the new warranty is 90
days from the date of repair or to the end of the original Warranty Period, whichever period is longer.

DISCLAIMERS: THE WARRANTIES AND REMEDIES CONTAINED HEREIN ARE EXCLUSIVE AND IN LIEU OF ALL OTHER
WARRANTIES, WHETHER ORAL OR WRITTEN (OTHER THAN AS STATED HEREIN), AND WHETHER EXPRESS, IMPLIED
OR STATUTORY, INCLUDING BUT NOT LIMITED TO ANY. THIS WARRANTY GIVES YOU SPECIFIC LEGAL RIGHTS, WHICH
MAY VARY FROM PROVINCE TO PROVINCE.

IN NO EVENT SHALL SEARS BE LIABLE FOR ANY INCIDENTAL, SPECIAL, INDIRECT OR CONSEQUENTIAL DAMAGES,
WHETHER RESULTING FROM THE USE, MISUSE OR INABILITY TO USE THE PRODUCT OR FROM DEFECTS IN THE
PRODUCT. THE EXCLUSIONS IN THIS PARAGRAPH SHALL NOT APPLY IN JURISDICATIONS WHERE APPLICABLE LAW
DOES NOT ALLOW FOR THE EXCLUSION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES. IN SUCH JURISDICTIONS,
THIS PARAGRAPH SHALL NOT APPLY, BUT THE REMAINING PROVISIONS OF THIS DOCUMENT SHALL REMAIN VALID.

SEARS retains the exclusive right to repair or replace the product or offer a full refund of the purchase price at its sole discretion.
SUCH REMEDY SHALL BE YOUR SOLE AND EXCLUSIVE REMEDY FOR ANY BREACH OF WARRANTY.

CUSTOMER RESPONSIBILITIES: In additional to complying with all suggested maintenance guidelines and instructions,
customers’ obligations shall include but shall not be limited to: operating the product in accordance with the owner’'s manual or
any additional instructions or information provided at the time of purchase or in subsequent communications to the purchaser from
time to time, exhibit reasonable care in the use, operation, maintenance, general upkeep and storage of the product. Failure to
comply with these requirements will void any applicable warranty.

LIST OF APPLICABLE WARRANTY PERIODS: The following list contains the applicable Warranty Period for your Craftsman
product and is based on a combination of the type of product or component and the intended and actual use of the product or
component:

1. 90 DAYS: Craftsman products intended for use or actually used for commercial, institutional, professional or income-
producing purposes

2. 2 YEARS: Craftsman riding lawn mowers, yard and garden tractors, walk behind mowers, tillers, brush cutters,
snow blowers, handheld blowers, backpack blowers, hedge trimmers and electrical products for noncommercial,
nonprofessional, non-institutional, or non-income-producing use, except for those components which are part of engine
systems manufactured by third party engine manufacturers for which the purchase has received an separate warranty
with product information supplied at the time of purchase.

3. 1 YEAR: Craftsman power cutters, stump grinders, pole pruners, gas chain saws, electric chain saws, trimmer
attachments, baggers and pole saws for noncommercial, nonprofessional, non-institutional, or non-income-producing
use.

4. 90 DAYS: All defective batteries, which will be replaced during this 90-day Warranty Period.

5. 60 DAYS: Additional Warranty Period of 60 days will apply to adjustments and worn products or components BUT DOES
NOT INCLUDE WEAR OR ADJUSTMENTS for products used for commercial, institutional, professional or income-
producing purposes. Wear items include but are not limited to: belts, blades, tires, spark plugs, air filters, chains, shear
bolts, skid plates, scraper bars, drift cutters, ropes, tines, collection bags and pulleys.

As the Warranty Period runs from the date of purchase and NOT from the date that a product is delivered, opened, assembled or
first used, please ensure during this time period that your product or component has been assembled and tested for correction
operation regardless of when you intend to actually use it. Claims made after the Warranty Period has expired will not be
honored.

PROOF OF PURCHASE/DOCUMENTATION: Warranty coverage is conditioned upon the original purchaser furnishing SEARS
CANADA or its authorized third party service provider if applicable, with the original sales receipt or other adequate written proof
of the original purchase date and identification of the product. In the event that the original purchaser is unable to provide a
company of the original sales receipt, SEARS CANADA Inc. reserves the right to determine in its sole discretion what other written
proof of the original purchase date and identification of the product is acceptable.

34




SERVICE NOTES

35



Get it fixed, at your home or ours!

Just Call:
1-800-4-MY-HOME®
(1-800-469-4663)

24 hours a day, 7 days a week

For the repair of major brand appliances in your own home...
no matter who made it, no matter who sold it!

For your nearest Sears Parts and Service location,
to bring in products like vacuums, lawn equipment and electronics.

For Sears Parts & Service, to order the replacement parts,
accessories and owner's manuals that you need to do-it-yourself.

www.sears.ca

To purchase or inquire about a Sears Maintenance Agreement, call:

1-800-361-6665
9 am.—11p.m. Mon. — Fri., EST, 9 a.m. — 4 p.m. Sat.

Pour service en francais:
1-800-LE-FOYER"°

(1-800-533-6937)
www.sears.ca

SEARS

HomeCentral™

® / ™ Trademarks of Sears Brands Management Corporation used under license by Sears Canada
MDb Marque déposée / ¢ Marque de commerce de Sears Brands Management Corporation utilisée en vertu d’'une licence de Sears Canada

36



9¢

epeue) sieag Aq asusdl| Jepun pasn uonelodio) Juswabeue|y spuelg sIEaS JO SyIewWapel] \y, / ®
epeue) s1eag ap 9oUadl| BUN,P NUBA U 89s||iin uolelodio) Juswaebeue|y spuelg SIeag ap 82IaWWod ap anble ,, / 99sodop anbiey g

PJJUS)IWIOH

WL

SIS

BJ'SJe9S MMM

(£991-691-008- 1)
@3INOH-AN--008-1
:ys!1jbu3 ul 821AI8S 104

Ipawes 8| Yy 9| & Y 6 8p (INH) IpaipusA ne jpunjnp y gz e y 6 ap
G999-19€-008- |
:Ne zeauoyds|o] ‘sieag ual}alius,p JeJuod un Ins
Sluswaublesual sep Jepuewsp NO J8}8Yde JNod

BJ°SJeas MMM

‘suoljesedal S8 8WBW-SNOA J18N}o8y8 Inod sinbal suoloNJisulLp sjenuew
18 S8.110SS820k ‘@bueydal ap s8o91d SO JOPUBWIWOD 8p Ulje SIeas
uanaJjua,| ap 1o sadald sap adIAI8g Np suoydg|sl ap "ou 9| 84}lBUUOD IN0d

‘sanbiuo.oa|o s|iasedde no uozeb e sesnapuo] ‘sinajelidse sap
anb s|a1 sunpoud sap Jslele,| € Jeyiodde p ulye syooud snid | sieas
ud11aJ1ud,| 9p 19 S923ld sap 991AI8S Np JUsWade|dws,| 811/BUUOD N0

jlue||ie1ep 8| no eolqe} 8 aodwi nad “** 3|191WLIOP SJ)10A B
senbiew sapuelb sp siebewswoios|o s|iaiedde sap uoleledsl e| Jnod

aulewss Jed sinol 7 “nol Jed sainay 2

(££69-€€5-008-})

+dJA04-37-008-}
:ne zauoydo|a|

i181]81e,| B no 8[101Wop e ‘Jasedas a|-salie



1

N3IIL3HIN3.d SINOHVINIH




ve

‘a|qe1daooe 18 ynpoud np uoneubisap e| ap 18 [eliul

Teyoe,p arep k| ap a)109 aAnald aine g||anb ‘uoNaISIp B|Nas BS B U1|qeld,p N0JP 8] 8AI9SDJ 8S "OU| BpeUB) SIEaS ‘ainjoe) Bs ap
21do9 aun Jjuinoy ap ayjigissodwl,| Suep HeJss [efiul JNa}ayde,| No Sed | sueq ‘InpoJd o] Jueubisap 1o 1eyoe,| ap alep e| uenbipul
a91idoidde jeyoe,p annald aine 81no} 8p NO ainjoey} Bl 8p ‘nall e A |I.S 9S10INe 82IAI9S 8p JNSSSIUINO) UOS B NO BpeuB) SJeag
e ‘[eniul Jnajoyoe,| sed uopejussaid e| B 9||auuonipuod 1se anueleb e| ap uonosioid e ‘SINIWNND0Ad 13 1VHOV.d IANIdd
‘sag)deooe sed juolas au anuelelb e| ap uonelidxs,| saide seguasaid

SUOIJBWEIDD] ST "JUSWS||994 JasI|iin,| B J9ouswwod zaAoAgid SNOA NO Juswow 8| 10s anb |anb ‘JUsWaUUOIOUO) U] | JOILIDA Ud
Inod 1essa,| B Siw 18 9|quiasse 1so Juesodwod no Inpoid a110A anb SNOA-zainsse ‘sio} a1aiwaid | asijin no gjquiasse |1vJedde | 10
uyanno abejrequwis,| ‘9JAll 1o unpoJd 8] ajjanbe| e a1ep ] B NON 10 1eyde,p alep e| e aingap anueseb ap apouad el anb suuop jueig

'salinod 18 $InNa}09||00 SOBS ‘sjuap ‘suoplod ‘saiabuod-adnod ‘ebejoel ap salleq
‘uonoajoid ap senbe|d ‘uawWg||IesIO 8p suUoNOq ‘sauleyd ‘Ule e saJyjl ‘saibnoq ‘snaud ‘sawe| ‘s81041N00 S9| : 8ipulaJisal
As sues ‘uaqojbus ainsn, e s}olns sgpoiUe S8 'SOAIIRION| NO S8||UUOISSa0Id ‘SBj|BUUOINIISUl ‘SB[BIDIBWIWIOD
suly sep e sasin spnpoid ap 3OV 193H 31 13 IHNSNT LNTOXT JILNVHYD JL1FD SIVIA siuesodwod ap no
sunpoid ap ainsn,| no abe|bas | unod eienbidde.s sinol 09 ap sjjpuuonippe aiueseb ap apouad aun - SHNO 09 'S
‘sinof 06 ap anueseb ap apouad aun Juepuad saaoe|dwal Juoias INb ‘sasnaniosjop saldleq So| SN0l - SHNOr 06
"SOAIJBION| UOU 18 S8[|9UUOIN}ISUI UOU ‘SB||8UuU0ISSa)0id UOU ‘S8[eIoJauwwod Uou Suly
Sop e s99s||1In ayouew Buo| e So10s 18 SOBS ‘Sainplog-a)|ie} 9P S8JI0SSSIE ‘Sanblijos[o sujeyd B SI0S ‘9ouassa e aueyd
B S9I0S ‘SIIoYdUBIgD ‘SBYIN0S ap sasnakolq ‘sanbuiose xnesnod : sjueAins uewsyel) anbiew ap SINpPold - NV L '€
‘Teyoe,| ap Juswow ne ‘ynpoud 8] Jns sjuswaublasual sep anb |sure saedos
anueseb aun ndal e Inajayoe,| sjanbsa| unod sian sap Jed sanbuge) Jnajow ap sawalsAs ap aiued juesie} sjuesodwod
S9| JNes ‘}1eJon| uou NO [SUUOINHISUI UOU ‘[duuoissajoid uou ‘[eroJawwod uou abesn e sanbuoslg synpoJd 18 sainpioq
-9||1e} ‘sa|eslop sasna|yNos ‘sanijerod sasna|ynos ‘ebiau B sasNajPnos ‘SINgj|iessnoIgop ‘Sayd9qoiow ‘aiglie 9|QJuod
B sasnapuo] ‘uipJel ap sinajoel} ‘9pod JNsjonpuod B Sasnapuo) (SJUBAINS uewsyel) anbrew ap synpoud s - SNV 2 2
"S9AI1BION| NO S8||auuoIssajoid
‘S9[|SUUOINHISUI ‘SO[BI0JIBWIWIOD SUl} SOP B SOSI|lIN JUSWSA08YS JUBIS NO 8J19 JUBASP UBWSYEID SINPOId - SHNOr 06 ' |

: Juesodwod np no |1vsedde,| ap aAl308Ye No anAdid
uonesijin,p adAy np 18 sjuesodwod ap no ynpoid ap adA} np a)dwod jus)} 99pi0d0e apoLdd B| 8IAN0I d|j19,Nb uewsyes) synpoid
siaAlp xne o|qedljdde snuesed ap apouad e| anbipul snossap-1o aisl| 7 :STTAVOI1ddV JILNVHVD 30 S3A0MHId S3A ILST

‘o|qeoljdde anueseb e[ op uoienuue sun eidueud suoeb)qo s e Juswenbuew a7 -ynposd
np abesodaJua,| 18 1819 UOQ US udnurew 9| ‘[esgudb usnalus,| ‘JUBWBUUOIOUO) 8] ‘uolesl|iin,| Jnod 8jgeuuosiel ulos un,p aAnald
aire} ‘sajuenbasgns suonedlUNWWOD 8p UOISEIJ0,| B NO Jeyde,| 9p juswow Ne Indjdyde,| B SaIUIN0) S9|[SUUOIPPE SUOIIEW.IojU]
NO SOAI}JBJIP XNk 18 UdN8JIUs,p 99110u B| ap saubisuod xne juswawlojuod ynpoid 9| Jasijiin :sajueAins suoiyebijqo sap ‘saline
aliud Janinboe s 10p JUBID 9] ‘UBIIBIIUS, P SOAIIDAIIP 18 SaUBISUOD s8] S8IN0} JaAIasqo p snid ug m

‘JILNVHVYO V130 110S 3713.nO 3713N0 NOILNOIXANIA

SVD N3 Z3Y3IS0dSIAa SNOA LNOAd SHNOD3IH INOINN 13 1NIS I vHIS SHNODIY IO "UOHIOSIP B|Nas es B ‘jeyoe,p
x1id uos ap 18|dWo9 JUBWBSINOqIBI UN JLYO,p 8100Us NO HNpoid o) Jeoe|dwal op No Jatedsl op JISN|OX8 }I0IP 8] BAIBSUOD SIeas

"S3AINMVA LNOH3HNINIA LNIFNNOOA LNISTHd N SNOILISOLSIA SIHLNY ST
SIVIN 13443 SNVS VHIS FHdVHOVHYd LINISTH 37 ‘STFHIOLIHHIL STO SNvVA ™ 'S4ILNOISNOD NO SIHIOSSIOOV
SIOVININOA S3A NOISNTOXI1 Svd 13INH3d 3N 107 V1 NO S3HIOLIYYIL STT SNVA Svd LNINOINddVY.S 3N
IHdVHOVHYd LNIS3Hd NA SNOISNTOX3 S37 1INdOdd Nd S311SON.L0343a 3d 1IvH31N0D3A IND NO 1INAOHd
F1493sriLnga 1I0VdVONI1 3d NO FDVYSNSIAN NA ‘NOILYSIILAT 3A LIVHILINSTY INO HI1LNOISNOD NO LO3HIANI
“IVI03dS ‘FHIOSSIOOV FOVINNOA LNOL Fa I19gvSNOLSIH INNIL IHLT SYO NNONV N3 YHHNOC 3IN SHY3S

‘FH1NV

V¥ JONIAOYd INN.A H3H3441d LINVANOd SIOEIHcI S3INDIAIINC SLI0"d S3A FH34ANOD SNOA JILNVHVO JLNISHHd
v1 "ANNONY V IHANIFEL1S3IH IS SNVS ‘107 V1 "Hvd INAIHd NO ALIOINdNAI EISSEIHdXEI LI0S 37713.n0 NO (83L
-N3S34d S31 SNVA SIIONONI STT130 IND FHLNY) LY NO IvaH3A 1I0S IT73.N0 ‘AILNYHYSD IHLNY I1N0L
AINIOVIdINTY 13 S4ISA10X3 INOS SILINISIHd ST SNVA SINIFIA SHNOO3Y 13 SAILNVHYD S31: SNOILOHISTH
's9oUB9Y29 XNap sap anbuoj snid e| uojas ‘afemul anueseb

op apouad e| ap uy €| e.nbsn[ no uoneledas | op ajep e| ap 491dwod e sinol 0 op 1se anueseb sjjanou e ‘enueleb el sed
HaAN09 sinolnoy 1s8 xnanjoajep unpoid 8] IS "sinol 0 ap aponad aun juepuad sanueseb Juos suoljesedal sa : m

-anueseb ajuasald e| sed auayo U0OS104d B| SP NJOXS BISS SLIYS 9P NO S|9POW 8P 0JSWNU UOS ISAE UOIFedIuap!p axanbie uos
sed juepod au 1npoid N0l "Ss}ojoiAeIN suoAel xne uonisodxa,| 8p UB)NSSJ SUOIRI0|009p s8] anb Isule ‘syuap 10 abelewsap ap
S9pJ09 ‘salbnog ‘}enoj B 9snapuo} ap S|i} 1@ Seuiqoq ‘910S ap Salied 18 saujeyd ‘ebelsewgp ap uoplod ap sjuswabo| ‘sasubiod
‘sabals ‘syuenyqgn| ‘ebepinb ap saleq ‘salyy ‘snaud ‘sejnodwe ‘swe| ap sinajeidepe ‘sawe| ‘S81041n0d ‘sanbiayise sjuesodwod
s9| : aputessal As sues srew sudwod A ‘ainsn | e sjolns sjuesodwod ‘sebe|fos ‘Usidsus,p XNBAEJ] : SJUBAINS SJUBSWIDID SI)| -
SNOSSapP-I0 81UINO} UONEJIPUI Jnes - aiueseb e 8p 8InPaANOD B| 8p Snjoxa Juswalebs uog "saline,p Jed segjusl no seanjoays
‘s99S110JNE UOU Suojjeseddl SBp NO UOIEIRIPOW BUN SJ0JUS NO JUSPIOJE UN ‘IN| 98AEB SaUaNbasSINSs SUOKREJIUNWWOD 8P SIN0J
ne no jeyoe,| 9p JUSWOW NE ‘[eljiul JNd}dyde,| B S89UUOp SUOlleWIoUl N0 SaubISUOD XNe No UaN1aJlus,p [dnuew 8| SUEP S81UIN0}
SUOIIONISUI XNE JudWalIesiuo J1Jedde,| 8p uonesjin,| ‘UsiIdaauad,p SBAIIBJIP NO SBUBISUOD SBp 108dsaI-uou 9] ‘Usneliud sieAnew
un ‘(sendoiddeur uonesijiinp sapnigey sap e no abesodalius un e ajgeindwi ‘a|qelISopul 1948 84Nk N0} NO UOISOLI0D B ‘9||IN0J
B| ‘auplwny,| ‘syselqe so| ‘elaissnod B| ‘99jusnd 9oudssa.p uones)in,| ‘aipuiaisal As sues srew ‘sudwod A) aouabibou g
‘anisnge no as1idoiddeur uonesijin,| ‘ejewllou ainsn,| B sanp SaHsoN}oaep s sed a1Anod au aueseb ayussaid e :SNOISM1OX3

"podsue.y ap siel} sa| obseyod es e suuaid jud|o 8 anb uoppuod
B ‘@lAno,p-urew ap U saoa1d ap slel) sues a0 9| Jnod anjoays elas Juswadedwal 8 no uoljesedal B "SlewIOU UONESI|IINP
SUOIIPUOD SBP suep XNanjdaep Inpold ap juesodwod no ynpoud no} Jede|dwal & no Jasedal e ‘UoNoIosIp 9|nas ks e ‘abebus.s
"0u| ‘epeue) sieag ‘epouad 81199 ap SIN0D Ny “[eliul Jeyoe,| 9p a1ep k| e aingap anueleb ap apouad B 'SNjoXd JUOS BI'SIeas
‘MMM Bnb aiine gapn dus N0} JNs no aubl| us uBdUS un.p asiwaJuUd | Jed soNjdBYS Sjeyde Sa “uewsyes) ynpoid np [emul
Inajayoe,| e uswanbiun apayo 1se anueseb aned ‘esno ug (« anueleb ap apouad » B|) snossep-1o aljgels,nb ajj8) ‘esioaid sdwsy
ap apouad aun Juepuad uoneslge} 8p NO XNelgiew ap INeJ9pP N0} 41u0d siueled Juos uewsyel) syunpoid so : SIIMVHINTD




€€

ww $‘Gg = 9anod |-- ‘N-"3 seonod us sagu
-uop uos juesodwod ap suoisuawip s8] s8N0 :JNOHVINTIY

I - JIYITONIYL 3A 1HOSS3IH  S-20 680 2€ r43

I - NOILYHI1300V.d LLINVIA V1 3d JIHITONIHL V1 S-10 620 2€ e
L -3NOvE V1

NOILYH31I00V.d 3LLANVIN V1 3A IYITONIHL VI
- 3NDVvd v13d INNILIY 3A JIHITONIHL

I - 1LN3TVH 30 1H0SS3H

I - (3DNVHO) LHOSS3d

I - 431HVLS JIHITONIHL

L -0 EX9IN NOYO3

I - G2X0 IX9WN NO1NOY S-€0 L2 ve €2

I - (S69060t2#) -HIINIT S-S 060 72 22

2 - SIA S-S0% 980 G2 4

Z-319y0 3Ia 431100 S-10 €22t 02

L - 8'XSIN NOYOT S-0S0ZvS-N 6l

I - GZX20XYW SIA  S-G20€0v-IN 8l

I - b/l 1HOSS3H 3 ITTIANOY  S-€0 89% | Lh

I - JANVYININOD 3A LHOddNS S-+0 921 2¢ 9l

I - SIA S-66€ 980 G2 Gl

I - SIA S-86€ 980 S2 !

I - WIN S 31v1d IT13ANOY  S-02 89+ ¥2 €l

F-ININ 'S 31V1d IT13ANOY  S-10 89t 2 4!

I -3SI01341IN313d I1QHINOD 3d I1dNASNT  S-L2 2kl e L
I - 43IA37 NA NI LvHI1300V.d HNINNOILOY  S-L¥ 060 2 9

I - dN31vd31300V.d H3IATT S-€} 060 ¥2 S

I -H314VLS 3d HAIATT S-S0 060 te %

2

L

} 8G1 G¢ 6¢
-80 8S} S¢ 8¢

b - H3L1YVLS NA T3ddVd 30 1HOSS3H  S-€0 680 v¢
¥ - SIN S-26€ 980 S¢

¥€-¢€-6 HN3LON SITOHLNOD 3d 3IdNOHHD

¢ -3INOIHOL LNIOI S-Zc €St ve 8l

I - .8/ NOHONOY S-09 6€1 G2 Ll

F-LNIOI S-¢S L¥0 ve 91

¥ - OvX0' X9 SIA  S-0¥01S9-IN Sl

L - LIM NOISSINAV.d S-16 v9I ¢ 14

L -dN3LvdNadvO LIM S-E€v €58 ¢€ €l

- 3dINOd V130 3149IX317d 3STNd  S-80 9¢€ ¢€ cl
} - SIA S-00% 980 &¢ HE

I - INVHNEHVYO V 3dINOd  S-91 €6€ v¢ ol

¢ - 8IXL IX9N SIN S-¢I 980 v¢ 6

L -319yO 3A FHOVLLY S-I0¥St Ly 8

¥ -3791X374 3 4317100 S-2€ &2 S¢ A

L-S-18

FLE G2 3SN-.00'Y¢ INYHNGHVYO 3d 31LINANOD S-¥€ LEL G2 9
L - INVHNEYYO V 3114 S-€1 050 ¢ S

¢ - 0'IX9N NOHOA S-0901H79-N €

} - SIA S-86€ 980 G¢ 4

¢ - NOrNOY 1HN31vdNgdvO S-G¢ ¢L0 G2 I

98-¢€-8 LNVHNaHVI 3d SAWILSAS 3d 3dNOHO

ALD - NOILdIHOS3A 303ld 4d3H
3ad Ele]
ON 'ON

910€ 3dAL 3A 'ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNIALON
0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL



(4

INVSOdINOD INDVHD ¥N0d STIVL3A S37 SNOL ¥3YULNOIW 3d 1NT ¥NOd SVd LNOS 3N 13 LNOS SNOILVYLSNTI S3T

SP.‘Ov. ‘SEL ‘0€L ‘GEL ‘SLLIM
AN3LON 3T70dULNOD 3d 3dNOUD

AN Sv. ‘OpL ‘SEL ‘0EL ‘SCL ‘SLLLM
vl == INVHNEYVO 3d INILSAS 3d IdNOUD

910€ 3dAL 3A "ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNILON
0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



(3>

ww $‘Gg = 99nod |-- "N-"3 seonod us sagu
-uop uos juesodwod ap suoisuawip s8] s8N0 :JNOHVINTIY

I -3SvVE3a IV Y 3dllld S-€1 ¥60 c€ cl

¢ -3NDIHOL INIOM S-GI €51 G¢

L -HIV ¥V 341714 Nd 371043IANOD  S-0¢ 960 ¢E
L - INIOM S-¥0 L¥0 c€

I -HIV.d 43IHOId  S-60 €80 ¢€

I -NOHONO4d S-60 €.} S¢

€1-¢€-0l HIv.d NOoIsSsInav.d EIdﬂOHE)

—-—noN~NO®

L - "HN31VIILNIA 3a H314vO  S-91 L20 ¢€ €l
¢ -3INN3134 30 JHOVLIV S-10 Ghv cE cl
I -addN3Lo3143d S-81 €90 ¢€ ol
L-904dN31o03143a S-L1 €90 ¢E

¢ - SIA S-90% 980 S¢

¢ - SIA S-00¥% 980 S¢

L-2#4dN3103143d S-0¢ €90 ¢€

L- 1#dN3103143d S-61 €90 ¢€

L -INddv.d 3NOV'1d S-St 9Vl c€

8 - SIA S-26€ 980 S¢

€ - SIA S-0S¥ 980 S¢

9 - SIA S-66€ 980 S¢

—ANMITOONOD

€¢-¢€-9 ANOdNOJ A 3143 144NO0S 3d LNINWIOO0T I1

ALD - NOILdIHOS3A 303ld 4d3H
3ad aa
ON 'ON

910€ 3dAL 3A 'ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNIALON
0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL



o€

INVSOdINOD INDVHI ¥NO0d STIVLIA S37 SNOL Y3JLNOIW 3d LN9 ¥NOd SVd LNOS 3N 13 LNOS SNOILLVYILSNTII S31

|
SP.L‘Ov. ‘GEL ‘0L ‘SCL ‘GLL LM LLL Sh.‘Ov. ‘GEL ‘0€L ‘STL ‘GLLIN
AIV.d NOISSINGY.d 3dNOYD ANO4NOD A M3 144N0S 3d LNIWIO0T 31

910€ 3dAL 3A "ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNILON
0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



6¢

wuw 'Gg = 8onod |-- 'N-"3 seonod us sevu
-uop 1uos juesodwod ap SUoISUBWIP S8 s8I0l :INOHVINIH

| -S4 30 Nv30SIvd S-208ls2e 6l
I -"N3SS3IHa3d S
L - $714 30 NY30SIv4 30 I19N3SNT S
Z2-3OVNNTIV.A IINAON S-90 #8528  Si
L - HNILON LNVIOA NA IOV IEWISSY S
| -3719y0 3A IHOVLIY S
L -"NILOINNOD S
v -SIA'S-
|- NvHOZ 3g43H1 S
L-dNILVILINIA S-+0 LGL 2€
2 - °HNALVIILNIA NA INNILIH 3A INVIOA S
L - 4N3ALYIILNIA NA IDVINOW 3 INOV1d S-S0 9vL 02
| - 1Iv1d 3T13ANOH  S-60 89% S8
L-370 S-v00vE 52
| -'SIA S-19€ 980 Sg
|- AWV 02/SL HOLVAS 3a LM S-8/8/€2
Z - SIA S-20% 980 G2
Z-3IOVANNTIV.A 3IDN09  S-2k 2l 52

—ANMTOONOD

¢cl-¢e-S ADVINNTIV.d 3dNOHO

ALD - NOILdIHOS3A 303ld 4d3H
3ad Ele]
ON 'ON

910€ 3dAL 3A 'ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNIALON
0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL



8¢

INVSOdINOD INDVHI ¥NO0d STIVLIA S37 SNOL YFYLNOW 3d LNT ¥NOd SVd LNOS 3N 13 INOS SNOILVILSNTI S31

SP.L‘Ov.L ‘GEL ‘0L ‘SZL ‘SLLIN
JOVIANTIV.A 3dNOUD

910€ 3dAL 3A "ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNILON
0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



Lc

ww $‘Gg = 9anod |-- ‘N-"3 seonod us sagu
-uop uos juesodwod ap suoisuawip s8] s8N0 :JNOHVINTIY

(AM9D) (M) LNIWIT1dNODOV.A IHHVE
(INM) INIW3ddVYHOA.d HN3LO3TT0D NA LNIOP

S-S0 vS¥ G2
S-6v I¥0 v2

4
8

v1-c€-v¥ LINJW3IddVHI3.d 3dNOHD

¥ - SIA S-00% 980 S¢

} - @334 30 3NN3L3Y

I - "4N3odNd

L-anis

I - 34NLYIANOD

I - @Yv1dINTd 3 319IX31d
L-(2#) NIldaA 3a 3131

- (1) NIHIA 3a 313L

I - SHN3LNGINO-IHOVO 1
I - 8'XSIN NOHO3

I - 3773ANOY

I - QHVI4INTdY Na 34111

I - 4N3DYNd

I - SHN3LNGIND-IHOVO I

S-¥0 810 99
S-¢0 960 91
S-60 ¢/0 ¢€
S-91 960 ¢€
S-¢9 9¢€ G¢

-¢c 81€¢c€

8- SIA S-¥.€ 980 G2

¥ -33SSN0Od 3d 3911
¥ -dN3LNg1NO 3d Svd9
¢ - 3diNv-3Ndv1d

S-v0 LIy c€
S-€0 981 ¢€
S-60 9| ¢€

¥ -SIA S-891 980 G¢

¥ - NOYO3
¥ - 37NOSVE V 3dN13ANY3

¥ - 10SSNOd

¥ - 4N3ALNGTND 3A SvHd

¥ - 3dvdNOS 3a 1H0SS3H

¥ - 3dVdNOS 3d LHOSS3H 3A NVIAdVYHD
2 - INTVA V1 3d ILIFHONVLIA INIOP
8-'3INN3LAY 3a LM

2 - (.010°) 3ISI0LIHLINT

2 - INIW3ddVvHO3.a 3dvdNOsS

2 - NOISSINAV.d 3dvdNoS

8- 06XG’ FXO LA SIA

2-3SSV1ND 3A LNIOr 3ad LM

S-G0 001 ¢€
S-¥0¢/0 ¢€
S-¢0610¢cE
S-10 665 G2
S-G0 680 ¢€
S-8¢ €Ll ¢
S-v1 ¢€0 G¢
S-€0 652 ¢l

S-/90S6/¢
S-10910¢€
S-10 210 ¢c€
S-80 980 ¢9
S-¢0 I¥8 ¢c€

—ANMITOONOD

v-¢€-01 ASSVIND IdNOHO

ALD - NOILdIHOS3A

910€ 3dAL 3A 'ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNIALON
0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL

3031d d43d
3a  3aa
ON ‘ON



9¢

INVSOdINOD INDVHO ¥NO0d STIVL3A S37 SNOL ¥3FYLNOW 3d 1N9 ¥NOd SVd LNOS 3N 13 LNOS SNOILLVYILSNTTI S31

SP.‘Ov. ‘SEL ‘0€L ‘SZL ‘SLLIA
1N3IN3ddVHI3.d 3dNO¥UO

Sy. ‘0. ‘SEL ‘0€L ‘SZTL ‘SLLIA
JASSVINI IdNO™AUO

910€ 3dAL 3A "ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNILON
0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



14

ww $‘Gg = 9anod |-- ‘N-"3 seonod ua sagu
-uop uos juesodwod ap suoisuawip s8] s8N0 :JNOHVINIY

} - dH2Z ‘SIINVINOOTVOAA S-80t €FI 2E €
- INJNTTdNODJV.Ad 3ddvE S-S0 vS¥ S 4
b - SAINVINOODTVOZIA S-0L €L} Se I

€G-¢€-¢l NOILLVOI4dILNIANIL.a 3dNOHD

¢ - 08XSC IX8IN SIN S-080158-N 4
I - (HN3.L0317 XIAN3E)-3NDIYLOTT1I HNIHYYVYINIA  S-+0 860 2€ -

L1-2€-L 3dNOHD NA IOVHHVINIA

I - .8/INOHONOY S-09 6€1 G2 14
L-3TNHA 3INIdFHO  S-90 291 ¢€ €l
} - NOISS3HdINOD 3A IXV  S-90 680 ¢€ cl
F-37INH Y 34114 S-20 0S50 ¢S L
€ - SIN S-¥1¥ 980 G¢ o}
} - S-€G €6€ ¥ NOILVSITILN-ITNH VY 3dINOd  S-I
L -NONDId 3d 1IM S-¢
I 13T9NO S-¢
I -3HO0YE VT HILINIWITOIY S-1008€E Ct
I -NONDId 3d 34a4V S-¢
L - 31INHA 4314vO NA 3OVINON  S-£
¢ - .8/€ NOHONOY S-Z
b - 317INH.A FLIFHONVLA.A INIOr S-90 ¢€0 S¢
0} - G¥XS2 LX8IN SIA S-L1 980 v¢

o

<

<

~—

V]

~—
—ANMITOONOD

St-v¢-€ NOILLYOIdIdan 3d 3dNOdD

AlD - NOILdIHOS3A 303ld H3H
Ja 3a
ON 'ON

910€ 3dAL 3A 'ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNIALON
0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL



ve

1NVSOdINOD INDVHI ¥NOd STIVL3A S37 SNOL ¥IJLNOW 3d LNFG ¥NOd SVd LNOS 3N 13 INOS SNOILLVYLSNTTI S31

. L

Sy ‘OvL ‘GEL ‘0EL ‘SZL ‘GLLIN
NOILVOIdILN3ALA 3dNOUD

SP.‘Ov.L ‘SEL ‘0EL ‘GCL ‘GLLIM ShL‘Ov.L ‘GEL ‘0L ‘STL ‘GLLIM
3dNOYD NA FOVHAVINZA NOILVIIdIdEaNn 3d 3dNOYD

910€ 3dAL 3A "ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNILON
0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



4

ww $‘Gg = 9anod |-- ‘N-"3 seonod us sagu
-uop uos juesodwod ap suoisuawip s8] s8N0 :JNOHVINTIY

L -NOHONOY9 S-606€1 ¢S 4
L - (91€ X 000" ININDIHEITIA NA IDVLNOW S-22€ ¥10 2€ I

¢l-¢€-1 NIND3HE3TIA 3d 3dNOHD

F-1371NH.A 3OVSSITdNGYd 3a 39NL S-v1 €21 ¢€ 81l
L -3ONVrv1 S-¢l 860 ¢cE Ll

- S3NVO VY 34adVv.d 3OVT1aNISSY S-20010 cE 9l
I -3INDIKOL LNIOr S-60 €SI S¢ Sl

I -3NDIYOL LNIOr S-20 €St ¢l 14

I - SIA S-86€ 980 G¢ €l

L - NN 6 31v71d 37173ANOY  S-010L€6-IN cl

I -34adyY S-8€ vl e L

I - 3444V.1 3d A LIFHONVLI.A LNIOr S-60 ¢€0 8¢ 0l

2 - (0s°0+) Inovg 3a N3Ar

2 - (se'0+) Inova 3a Nar
Z-(80'0+) InvVYE 3a N3r
Z-(aLs) anova Ia nar

¥ -3771dNOD ‘INNILIAY S-10 810 ¥2

L - (d7 XIT3H) 3NHT ‘IND0Hd  S-61 2€0 ¥2
9 - I19NId3 NOILYSITYOO1 S-91 08€ ¥2

I - INNILIH 3A IHOVLLY S-€¥2 921 2

L -.2€/11 A1v1d IT1IANOY S-St 89% e
I -3INN3ILIH 3A NVINNY S-60 810 2
2-S-1€ 290 ¥2 NOILVYSIILN-
(AWW g2’) (,0107) IDIL IT1GNISNT  S-62 290 72
2 - (S0£290tv2#)-(ALS)IDIL IT19WISNT  S-82 290 2
2 - (05°0+) DOS2. ‘NO1SId 3a LIM S-ZI ¥/8 62
2 - (52'0+) 0052 NOLSId 3d LIM S-9} ¥/8 G2
2-(80°0) 0D0SeZ ‘NOLSId 3A LIM S-S} /8 G2
2 - (aLs) 00%e. ‘NOLSId 3a LM S-¢€
S
S-¢
S-2
S

,_
<
N~
[0}
To]
Al
~TANOT OO OOOONN [cele)}

S1-¢€-¢ Ha1dVvI 3d 3dNOHD

AlD - NOILdIHOS3a 303ld 4d3H
3ad Ele]
ON 'ON

910€ 3dAL 3A 'ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNIALON
0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL



(44

Sv. ‘OpL ‘SEL ‘0€L ‘S2L ‘SLLIA

¥31HVI 3d 3dNOUD

INVSOdINOD INDVHD ¥N0d S1IVL3d S37 SNOL ¥IFYLINOIW 3ad LN9 ¥NOd SVd LNOS 3N 13 INOS SNOILLVHLSNTTI S31

SPL'0VL'GEL'0EL'GTL'GLL'OLLIN
‘NINDIYFGITIA 3A 3dNOYD

7

N

910€ 3dAL 3A "ON ‘SEZ1M ITIAOW 3A "ON - .HITHOM. HNILON

0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



(X4

‘ww ‘Gg = 9onod | - - *nN-"3,p 9onod ud sasu
-uop 1u0s Juesodwod ap suoisuswIp s8] s8N0l JNOHVINIYH

Jnaydnualu]

Jnardnusiul woddng

0Z x 8 SIA

aleN

91xV0°€E 8lliney)

€0'x 22 » 91 9UdYOUEI9 p JUIoN
02 » VO'€E 8llineyd

Hossal us anbeg

a|jopuoy

Inaje|uap

| 8linod

181]j10D

9l » ¥ 8lllAeyd

Zl1d e} o us anbeg

2€ x 9 ®lllAeyo

uiaJ) np [oddes ap Uossay
ulaJ} ap JaIna

8 » C€ « 61 SUBYOUEBIY P JUION
21 noiog

y1d el o us anbeg

O 9 SnpiuedsWw 8|jidnown
2l 8j|spuoy

] Jainen

9]|lIA8yD

G| @ us anbeg

/Z0S€S | 91 dugyouelg p ior
epld e} o us anbeg

0g neadeyn

UOIIBALISP 9P SpUBWIWOYD
juewny

G| uoneige,p ayonoq a| adednog

NOILdIHOS3a

H2SX 373AO0ON 3d 'ON - .0HOLd4dNLl. NOISSINSNVHL
0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL

82¢-6S I ¢€S
62¢-6S v ¢€S
0€-6S v ¢€9
YS-vv Ov ¢€S
0G-8v v ¢€S
61-vv Iv C€S
8l-vv Iv ¢€S
LL-vv L¥ 2€S
9l-vv v ¢€S
Si-v¥ ¥ c€S
VI-vv v C€S
€l-vv v ¢€S
cl-vv Iv 2€S
LE-vv LY €S
Ol-v¥ Iv 2€S
60-vv v ¢€S
80-vv v ¢€S
L0-vv Iv C€S
126G v ¢€S
9¢-6S v ¢€S
G2-6S v ¢€S
¥2¢-69 ¥ c€S
LE-v¥ LV €S
0c-vv Lv ¢€S
Y0-vv Iv C€S
c0-vv Lv ¢€S
LO-¥¥ ¥ €S
66-€V v ¢€S
86-€v v ¢€S
96-€v v ¢€S
G6-€v v ¢€S

303Id
aa
‘ON

611
8L
LI
14
G6
16
06
/8
98
a8
1£]
€8
c8
I8
08
8.
9.
el
09
6S

434
aa
‘ON



0c

HTHAOW HLNANWHLOVXH
HALNHSHAdAYE SVd LNJANAd
HN SNOILLVALSOTII SHT

d2S% 373AO0ON 3d 'ON - ,0HOL4dNL. NOISSINSNVHL
0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



6l

N3IIL3HIN3.d SINOHVINIH




ww $‘Gg = 9onod |-- ‘N-"3 seonod ua sagu
-uop 1uos juesodwod ap suolsuswWIp s8] saol :INOHVYINIH

(fleant 'zo o1] 70¢°

ap agqny) naud ap dHBYOUBIY,p JuloP
aJ9lle ajuel el op sjquiasug

(81uinoy uou) aisLle Jle B BIqWRYD
8-8 X 0g 8JalIe naud

naissa,| op neadey)

(luswalnas

aJnaligue anoJ) aplig e Jaljed
(lJuswanas ainauglue 8NnoJ) JNassIeln)
9-9 X G| Inaugjue naud

(81uInoy UOU) BINBlIBIUE JlE B BiqWeY)
ainalgiue ajuel e| ap a|quasul]

BAeA B| 8p ainjingnL

naud np aAjeA e| ap uoyonde)

NOILdIHOS3a

(sredueiq/sre|buy)

abueyoay ap $9991d Sap [ohuey
(sredueiq/sre|buy)

JnajesodQ;] op [enue

‘a0 paid-asodal,p uissno)

‘50 paid-asodal,p uissno)

UOI1BALI9P 8lUBWOI[B09(

‘') ‘[esore| neauued np ajueWO9BI9(
a-n ‘lesdre| neauued np sjuBWO[RI9(Q

NOILdIHOS3a

¢l

13924"
€19X80190}
resis
89¥8€1

82 X.LS.¥01

HO¥06

H8.¢
Xcce90l
70665
€19Xc€L90}
6€199
¢616S

3031d
aa
ON

c€L119989

¥2/11998S
8¢¥X 18600
82V X99¢E6 |
1081¢L 18S9
2¢0.¥¥9989
10L¥¥998S

3031d
aa
ON

r__\

LE

—ANMS OO~ [cole)]

43y

‘ON

9l
Sl

8I

Xo)- | THET[9aym

SN3Nd ® S3ANOYH

aluewWo[e29(

a[eplozadel] 81041N02 8IUBWO[BIS(]
JUBWIBSSIIaAR, (] 81UBWO0D[RI9(]
8lIBNE( B 8p 8IUBWIOD[BI(
alieleq B| 8p 8IUBWO0D[RI9(

aluewWOoo[eo9(g
aeplozad

-Bl] 8104N0Y B 8Q dluBWOIBI9J
JUsWassIUaNe,( SlUBWOd[B9(
3|le,q uonuaNe,q aluewWodeI9[d

10ded np alueWOo2[EI9Qg

<

< —

9l

Gl

NOILdIHOS3a

AN

109v68185 €I
vesley el
10G6/518G LI
60.8%v Ol
LIG6VL 6
109605986  Z
10008G18S 9
1006518 ¥
zelvy €
109/9/686 |
3031d 434
3a  3a

ON ‘ON

S3INVINOODTVO3a
0,LE¥09°Y16 3T4AOI 3A OHIANWNN - - HN31OVHL



Ll

wuw $‘Gg = 8anod |-- "N-'3 saonod us sseau - uswsalneds e uoino
-uop oS Juesodwod ap suoIsuBWIP S8| SAIN0I :JNOHVINTIY 81-91/51 eé@gs ﬁp‘euel/\ng Eigéét 6?
/€ X 0un g1-91/g uojnog L/81LL 8
B[ 2| X 8/€-¢ X 2E/E| ollopuoy cL8eei6l 144 abais np uoissaidwod ap UoSsay X18L¥2gl /
¥/€ X 91-8/¢€ uojnog 21909.¥.L (974 oun 91-g/g Lasul 99AB H UlSJ) N0JO] 0090088/ 9
uolssa.idwod ap Hossay 00c86 (874 a|le,| 8p 8|qWIBSUd,| Bp BYdeNY G/90v | €
uoping 199261  OF jonid &p poddng 991081 2
oun g1-91/g ulely nosoy 00S008€L YA abais 102£9198S L
NOILdIHOS3a 303ld 434 NOILdIHOS3a 303ld 4H3H
3a 3a 3a 3a
ON 'ON ON 'ON

G 1SS'9 Xel-jess

393IS NA IT9NISN3
0,LEv09°vY6 3T4AOI 3A OHIANNN - - HN31LOVHL



‘ww $‘Gg = 99nod |-- 'n-"3 seonod us sadu
-uop 1uos Juesodwod ap suoisuswIp s9| S81N0] :INOHVINIY

axd umen

oun 91-8/¢ nolog
abens| ap ploooey
¥/€ X 91-8/€ SIA
abens| ap ploooey

NOILdIHOS3a

16 JoH 8p ‘ON 9oAE -
onyIsans e18s 101 Joy 8p 'ON 2lqissod 158,05

€00401
0090€6€L
042561
¢19000.1
181561

303Id
aa
ON

L0}
00}
86
.6
16

43y
aa
‘ON

91

91/G enpus} ajjidnon
a|[epuoy

anualel ap 1ossay

91/. enpusy 8|jidnoy

uoISIO] 8p HossaY

Jaina| np agjauued avublod

a0 ebens| op aigle,| ep sjquiesu
ai1gJe,| op a|quiasul]

NOILdIHOS3a

L
'.

7"

GE Xyl

80cv6 1
cl6l6161
01201
60261
V1€961
8¢X09051 ¥
9689¢ct
,c0cev

3031d
aa
ON

06
68
88
/8
0l

434

‘ON

3dSN3ANOL V1 3A IOVAIT
0,LEY09°Y¥6 3T4AOIN 3A OHANNN - - HNJLOVHL



‘ww ‘Gg = 9onod |-- 'n-"3 seonod us sagu
-uop uos juesodwo9 ap suoisuswWIp So| $81N0) :JNOHVINIY

19/d

-WO02 8SNapuo} dp JaHed Np d|quiasul]
("injour sed au sjj@puol/uoinoq

‘owe] 18 9||9puoJ/noidg/alnod -(G| ol
ap "ON) uswnas Jalfed 10 ‘(g1 JoJ ap
"ON) 8g.e a|quiasud ‘(¢ | 421 8p "ON)
Ja110q INjou|) uLpuBw Np d|quiasul
1ualjel 8s Juswa|dnoooe

abene| ap ploooey

SIA

G '1ed p/1-¢ X 91-8/¢ uo|nog

‘a’D uLpuBW 8p 8[218AN0YD

‘5’0 UlpUBW Bp 8]9419AN0D

Bf LL X /L X L XZE/EL dllopuoy
‘a’D UBAE UOSIOD

JUBAR 8J]UBD 8P UOSIO|D

el ¢l X 9L/€l X gg/et 8llspuoy
noio3

aJ91lJe uoisuadsns ap selg

anuajal ap HYossayY

8l|nod

"Bl 2L X /1-1 X 2g/E | 8llepuoy

oun 91-8/¢ noJo3

ainsaw ‘enoy

uojnog

noio3

a|qwiasud,| ap 18nbo*

0l# ®llepuoy

NOILdIHOS3d

106259989

048¢61
S0v9lv
865511
/c6eS )
9€902¢Sv.L
90550t
L0550
144519134
0S1€0v
67 1€0V
cLELELGL
005006€L
191661
1Gc/l61
L61€61
viviclel
0090€6€L
909881
H8681
réc0c
€6,091
91¢19061

3031d
aa
ON

ave
(874
ove
O0lc
60¢
00¢
66}
86}
L6}
681
88|
A4
148
611
8L
LI
9Lt
901}
S0l
10"

43y
aa
‘ON

Sl

0}# dlIepuoy

8/S X ¥2-01} SIA

0Od 9 sl|ired ap ainyaAno)
uojnog

aeplozadel; 8101100
apJen

I X 91-8/€ SIA

Jlojp.e ‘esi0}a.4ug

JIsio ‘seig

8/G X 02-¥/| SIA

oun 91-8/€ noJog

ainod

G '1ed g/1-} X 91-8/¢ uojnog
noo3

191eb np ainog

a|jepuoy

SIA

ab1|.

abJeyoop ap Ina1osaq
noo3

anusajal ap Hossay
uoyouew ap neadey)
Inajosyeq ‘Hoddng

noo3

uojnog

$9||lg v luswsjnoy
ULPUEW Np Japen

uupuewWw ap a|quiasus
awe

oBS U9 aiilow Jnod ap aweT
jun 0g-91/. 8jjspuoy/uojnog
selq ap uoisuadsng
81-91/S H uojnog

Jayed np a|quiasug

NOILdIHOS3a

000LZ00L  €0I
010180LL <cOI

¥SvG0v 10l
S0S0vies 69
(2 43°(014 89
240848 6S
9190004} PAS)
¢6066 | 9G
6¥2/61 o3¢
6c/.€1 174
009006€2 oY
6.€.61 9¢
c¢l90llecl 16>
€200y €¢
€LVv.61 [4>
069/81 1€
786E.L1 0€
145" 6¢
LGES0Y /c
XcSvOolL 9¢
9¢0.61 Gc
X¥0€S0L ve
1GG261 €¢
005089€. x4
6€596 1 61
XS8Y0 L1 Gl
182/81 4"
c/8¢61 €l
08€S01 - -
201€0y L
€00€61 8
981561 9

¢1G09.v. 1%
€19X9c 81y 3

3031d 434
3a 3a
ON ‘ON

3ISN3ANOL 3A H31HVD
0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL



vi

c0 L/§

. | eled yoinwi 9y

1176 109|9 X81-9¢% 308p Jamouwl

3dSN3ANOL 3a H31HVO
0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



€l

ww ‘g = 9anod |-- ‘N-"3 seonod us segu
-uop uos juesodwo9 ap suoisuswWIp s8] $81N0) :JNOHVINIY

neadey)

alinog

"a'0 10Ad

"D"0 10Ald

uojnog 10Ald

"5"0 UONBINOISY

a|lepuoy

yoddng

811' XGOS X G'| 8l|opuoy
G '1ed ¥ |-91/, noiox

8jiinod

18s € X ¥1-91/, uojnog
uossoy

/€ X 81-91/G SIA

' ‘ebiL

"5 ‘ebiL

1 1-8/G N0103

a||epuoy

uojnog

yoddng

090" X LE9'| X €6/ 8||opuoy
jun 0g-z/1 noso3

a|[opuoy

Inayoes ap 1e|d ap assalp
/€ X 91-8/€ SIA

1UBJOA 8p UolasU|

ajiino@

JUB|OA 8p Inaldepy

anbe|d ep aiqiy

uonoalIp ap aigly

Jun $2g-g/¢ no1o3

8/€ 8l|spuoy

a||opuoy

ayoolg

G/-¥0€S1# 8yeibep nesuuy
"BM 91 X 8/G-1 X gg/Ge ollepuoy
G/-¥0€S1.U dijo 8|j@puoy
‘a’D 8yo0.q e| ap ajquiasug
"£)'0) 8Y00.q B| 8p 8|quissul]
JUBAR OXE,p 9|quiasul]
uoI1081Ip 8p JUBIOA

NOILdIHOS3d

296vvy 22l
£1090v  8LI
2/8lvy 98
e/8lvy S8
Lvlevy 28
/889gv I8
HolEl 08
/61961 0L
291661 69

00,006€. 89
L81¥6L 19
8v.0201. 99
6v866L  ¥9
21S000LL €9
G889cy 29
v889ey 19
000126€L 09
8v/v6L 65
LvIv6lL  8S
SOv0v LS
196881 €5
0080V6€L 1S
z18c816L  GF
0.0vv  S€
2190001 82

gerXessyiy 92
SveveL 22
YISy 12
62.v6L 6l
S8/0vy  9I

0090+G€. Gl
0090+00} ¥l
X6vLiZl  €h
L99X9v6v8L 6
6200002k 8
Xsviizl L
H9929 9
v/89Sy S
€/898y  +
0/89ev 2
gerXissyiy |
3031d d43d

3a  3a

ON ‘ON

NOILO34HIA V1 3a IT9INISN3

0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL



cl

Vg “~o €2 Y1l xa)-buussls

NOILO34HIA V1 3a IT9INISNT
0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



L

‘ww ‘Gg = 9onod | - - *nN-"3,p 9onod ud sagu
-uop oS Juesodwod ap suoisuswIp s8] s8N0l JNOHVINIY

L X 91-8/€ SIA

L X91-8/€ SIA

SWag/M | X 9un g1-9|}/G uojnog

G "Bl GL'€ X 02-91/, uojnog

uoyonog

aliny,p abuepia op agni

Y/€ X 81-91/S SIA

‘a0 eqnL

‘D0 8qnL

(61~ 1¥0-t2) Xxnalous|is 8p ainjules
slgap 8p Insjos|eq

oun 0g-/1 noso3

91/. s|lepuoy

052" X dl 2e/SL X Ao &/+-| sllepuoy
neAny ep abeuias ap apug

s9||9oune - ated ap nap

90U8SS9,p 8)INPUOD

JBUE]S Np apueWWOo)

SIA

zeb sep spuewWO)

neadey)

0°€ 9oUaSS,p JIONIBSOY

8linod

anbouos|e abeAeiqug

Jnajow np 81041n02 apInb e| ap s|quiasu]
XNaloua|IS

(unajon oq siiereq se zehop) (L0EIHS8S)
910€-GEL1M S|9pOW 8p "ON-|YOM INdIoN

NOILdIHOS3a

0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL

91902kLL 26
919000ZL 06
L1811 /8
LE6ELL S8
/82827 28
ogy8yl I8
vEEZ6L 6L
108YS6E8S |2
L0SYG6E8S 0L
$G098} 69
LI0VEY 29
00v0LSEL St
00L0%00} 2
X692+ Ly
X.8vEzt L€
08LEL 62
LELIOY 82
82vXL9./8L T2
8GE9LY |2
82vX8zeLLL 02
120y 8l
0808EY  SI
160507 2l
80000% bl
100806v8S 6
€2L6YL T
—---
3031d 34

30 3a

‘ON  "ON

dN3LON



ol

21 0+ 1hog-jyoy xa1-auibus S3T13ONILI-VHVd
dILvI71NJVv4d LN3INdINO3

06”7 62

dN3LON
0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



ww $‘Gg = 9anod |-- ‘N-"3 seonod us sagu
-uop uos juesodwod ap suoisuawip s8] s8N0 :JNOHVINTIY

¥/€ X 81-91/G SIA

uon

-ejoy ap a|dnoy abejuo|y ap pwoddng
UoISSIWSUEI| 8101IN0YD-8pINK)

"Br Ol X ¥/1-1 X 2g/1.2 8llepuoy
anusjal Np Yossay

yoddng

aepad ap asianu|

JUBAR US 8jepad

9191S1040 ‘uoinog

uawa|noJ ap UojAN

alepad ap apueWWOd IN3INGIND
8191s1040 np b1

2191100

‘9SSl 8P IN8}08s |p SpUBLIWOD
9J31S1040 NOJJSA P SPUBLIWOD
219151040 ‘Yoddng

al|apuoy

«} piodoey

L X 91-8/€ SIA

alinod np aplen

salnod np poddng

abeheiquie p abi|

al|lepuoy

as|01o4ug

S 1eQ v/e-¢ X 91-8/¢ uojnog
Juswauuonels ap uialy ap agublod
naissa,p 8si0leug

¢ X 91-8/€ uojnog

allnod np apJen

NOILdIHOS3a

clS06v.LL

Y9G 10V
61€€0y
010clc6L
/81€0v
LE€1961
8crX10€.L6}
€9¢lay
8SvXIv1961
Xe8Loct
086001
26566 1

698.61
898/61
9658V
X8vLIch
08561
9190004}
81EV61
L1EV61
€CEr6 1
0lceclel
LcEv61
¢c90llcl
L99X6EVI6 |
1S0.€1
9190tL1eL
acev6l

3031d
aa
ON

a8l
81
€81
b1
01

43y
aa
‘ON

juswiauuone]s ap uial) np 19nbo /GeSov /91
GZ9' noJog volLecy 991
alepad ap apuewwod np abi] G/e8vy €91
abeAeiquie p [eddel np Lossay X60/GS01 191
anuajal ap 1a1||0D 8691 091
p/ X g/1 o|jidnob s|Buidg 2Lr0209. 65t
anusajal op Lossay H.l6¥Y €SI
SIA 80S06v.LL €Vl
P/€ X 81-91/S SIA Z2lS000LL <2t
H/G6y voddng ¥89/¢v 121
81-91/G 8na19]|09 N0129-8Jju0D 00S006€L 9Lt
uoneAlsp ap abi| ev.LSLY 66
G2l Xoun g1-91/S uojnog 0cS09.v.L c6
yoddng 6190t 08
G '1eQ g1-91/G uojnog 0vS06t1 Y.L €.
alqgJe,| ap a|quiasuy G98/61} 9
s[eplozadey 8104N0D 6960¢ | 96
9ouB[eqau0d ,016 d1|N0d 92ET61 2S
91-8/€ N0J99-8.u0) 009006€. 1S
Inapusjl-19jeb np aijnod /2EV61 0s
uojnog 71904 12L (S1%
aepad e| ap ainUaAN0) Hesss 44
a10inQ a||apuoy 196881 A
juswauuole]s 8p ufely np 8bi| L0G198€8S 15
W3 NEsuUy 1000002 | €¢
uialy np abi1 908e0y  6¢

v/e-t
X' 81-91/S H 8l|epuoy 8Q 8191 V¥ SIA 82S061.LL .2
2191S1040 ‘ebeAeiquis,p b1 6,966 92
ulaJ) Np Yossay 8/9¢€1V Ll
Br 91 X 9L/EL X 2E/EL 8|]epuoy 9lELELBL Sl
310 XE8GET L 4

(‘uoissiwsuel} Np uBdLgR)

np se291d s8] zopuewwo)) (¥ 18.EY)
H/SY DHO1d44N1 ‘uoissiwsuel] - - - - -
NOILdIHOS3a 303ld 434
3a 3a
ON 'ON
IN3IN3INIVHLINT

0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL



061

LIN3IWINIVHLNS

0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



ww $‘Gg = 99nod |-- ‘N-"3 seonod us sagu
-uop uos jJuesodwod ap suoisuawip s8] s8N0 :JNOHVINTIY

sooyn-aied
00S'0 X OL# SIA

SIA

neadey)

aould

7 9102 8P INJQI0 Sp Neauued

a9 9109 ap aJn)Q|0 dp neauued

noio3

noio3

D) JUBSSIYO|RY B||}us Hesu|/ereyd
8/€ X 02-¥/} SIA

81-91/G no1o3

asiojanug

ainyouwlle

10A1d ayonded ap ajquiasu]

¥/€ X oun g1-91/g uojnog

57 9|bue,p ajquasul]

an o|bue,p sjquasu]

uolie|nuaA

7 ainyuseb ap Jalonog asseq

an ainyuieb ap Jaljonog asseg
8|0SU02 | 9p 9|quiasu]

uoyonog

81-91/G no1o3

@0 uessiyos|ay 8||liueT Usesul/areyd
¥/€ X 8L-91/G SIA

NOILdIHOS3a

Y¥6001

i PARA
801709041
10S¥2/08S
eviavy
c0v808S
c09¥8108S
009006€2
1001 S808S
106181089
90¥009.}
00S0€6€L
621901
191661
10€.68089
¢lS09.v.
201¥81089
£,0c8¥08S
104181089
¢08¥8108G
200581085
8991¢EY
82V X99S 0¥
00S006€L
101681089
¢1S000Z1

3031d
aa
ON

69€
¥9¢
€9¢€
0S¢
9g¢g
gee
90€
86¢
16¢
/8¢
9€¢
Gee
5144
8l¢
€le
90¢
S0¢
¥0¢
€0¢
c0¢c
96}
G611
v61
L6}
681

43y
aa
‘ON

P/L-1 X 81-91/G uojnog
pJoq ep nes|qe|
18UISSN0D)

sisseyd

18UISSN0D

8/G X ¥2-01 SIA
Juswas|o}alius,p 9991d
Hoddng

2/L X /L SIA
BINgJRD 9P B119UdH
P/€ X 91-8/€ SIA
Inajos|eQ

Hoddng

dle,g unpuod

uojnog

19]19q06-a104
sooyD-aled

0GL X 0L# SIA

aould

ok 1019y

2/L X 81-91/G SIA
81-91/G noio3

i\

¥/€ X 81-91/G SIA

"B 91 X9/ X 2g/L} 8liepuoy

Inajow ap anbe|d
ao sjjhusn
alpuele)

DO alnuaT]

10den

pJioqg ap nesjqel

NOILdIHOS3a

02502cSv.L
65890%
8¢vXc01E6}
LS¥S61
/12cs61
9..00%
¥0€961
928961
cevevl
8¢¥X62cE6 |
21900041
GES66 |1
2¢0€€99089
105587089
106.5818S
8cvXvcce6
065201
8GE91V
108789189
H.i6v¥
80506%.1
005089¢€.
821X8.8V ¥
¢1S090Z1
9LLLLLGE
108016089
10S18¥08S9
20€58¥08S
109987089
L0v¥SE089
20858089

3031d 434

3aa
ON

3aa
‘ON

S3LNIFON3/SISSVYHO
0,E¥09°Y16 3T4AOI 3A OHIANWNN - - HN31OVHL



L 1l NOTVL Xe)-sisseyo

S3LNITONI/SISSYHO
0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



ww $‘Gg = 9onod |-- ‘N-"3 seonod ua segu
-uop JU0S JueSOdWwod 8p suoisuswWIp s8] Sa1N0] :JNOHVINIY

aslanu| ‘Inaydnualu| 896/0Y <Ol

9¥) sleuleH 125124 24!

"er 91 X 8/L X 2€g/6 8liepuoy 9lv1606+ 00}
¥/€ X 02-¥/L SIA AN {OVAYAR 66

ayoeny 04206} 16

8INUBAN0Y G6ESEY 06

2InJas uoisio} 8|nodwe a|quiasus aj|Inoq 2vaessL 6.
abewn|je p so|qed sep sleuseH 9/¢cv6} ML
P/€ X 8L-91/G SIA Z1+S090L1L Gg

0l1d ‘naydnuaiy| 29/l 0S8

puou aireoy Jnaydwo) 108191989 9t
aploud|os ,0Ge6L (9174

auJ0q 8p aINUBAN0) €9GIEL 474

2/L X 0e-v/t SIA 8010c.L.1 (8%
piog e nes|qeL SieuleH 1082¢c018S O

saleyd sep Jnaydniiaiul] X220} %

auleyo/910 VE6LLY €e

abewniie,p insjoeiuo) 05ee61 (0]

Inaydnusiul S¥SIOF 62

Jiou -, L.g 8p "er 9 8p 8ssew 8p 8|qed 88G91t 82
oun Og-/1 noio3 00v01LSEL /.2

8|qisn4 8G1GLI 92

Inailewsp ap 9|qed 1 0GGGSS8S 14
alieneq sp 8|qed 109GGGS8S e

9GS} 1.N 8inodwy resty 44

saJeyd sap ueinod ap sasud sap sieuleH 25200V 12
ossalud abe|jinosan ap Jnardnuisiu| 8€19/1 9l
alleneq sp oeq 167981 8

¥/€ X oun Qg-¥/1 uojnog 2L09.v. 4

aleneg G9vE9L 8

NOILdIHOS3A 303ld 4H3d

3a 3a

ON 'ON

3NO0IYLO313
0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL



uondo,| sainay,p InNa}eoipul| 99AY

6S

eol

uondo,| 8110INX8 AZ| 08AY

ab1eyo ap auBYeq | 9P INBJEDIPU| D9AY

VA
&
I —

4-S0¢1

3NOIYLO313

7

N

0,LEY09°YY6 3T4AOIN 3Ad OHANNN - - HNILOVHL



S3T9INONV

'39Vv1dyO NA LINJFWINNOILONOL NO4
37 434NSSY 4NOd 30V1d N3
S3SINTY 3413 INIAIOA S3T13

SHNALIINNOD ‘371300 NA NIILIHINI 1HNOd

_O_

S379IANOINV-NON

S3IATTING 313 INO S3F10SI
S30ONId S37 1S :3NDYVINTH

$3370SI S3ONId

SHN3LO3INNOD

€

AN LOINNOD
sTewIel] pIoq op ned[qe],

(4LOD ¥4 1dNODDV)
ANALIANNOD
SIeUwIR SISsey)

lv+s+4d
lv+4d
v +4d

FOVHHYINIA

JHOHVIN
JOVANTIV
/3HOHYIN

W+O+N| 134HHY

«SLVd4,  LINDHIO | NOILISOd
JOVINTTV.Ad HN3LOVLNOD

v+

SAUVH

JNILSAS I

|
YION NNIg [ O |
(3HONVHE3A 1S3 IDHVHO 30 \ °
37 W/L 009€ ® "NIN VO S1TOA 82 | : %
——————— Q
JOIVLS ¥naLvInogy Q 49N0Y
(9dinb3 1S)
INdH009E®DAdINY 91-6 3“-‘-1’3“3;3 3 325338030
LNdLNOWHLSASONIOUVHD -—_————— == |
1
(411v17N0OV4) I , n
alloInxe ! | (410D ¥A1dNODDV)
sbnassaa \ > UNIALANYYILNI
AION ma Junanoo | 5 3004 3a ASIId
JHIVHOH
MION O dN3LdNOD ne
(3YaNITAID 371gN0a Y SHN3LON (ﬂ”‘VJJnOV:I) D
$314NS S31DN09 2) 31NN
FOVANTIV.A
@ onosnt O—— JOVNNTIV O gl o
30 34NL43IANO .— H
y -~~~ -~ - -----"---"-""""""""=>""""="=-== I
| ANALOANNOD |
| SISSBUD) |
"HNILOANNOD LNVLINOHIO-1HNOD ! SIV I
- | | |
1 ‘ ) OO @ 0€
O ‘ || s S [
:f 4-f---=----X-|- : % $38 V.8 98
I ANALOANNOD E AION ng H — H
NOILONO( |
| = L8
: SRID 95 =
|
| IQ
AION
I (3dN000 NON) TN ¢
! 3931S NA HN3LdNYYIALNI r‘\
: AION T
| T
-y =) () e - - == J
| |
| |
| |
! SHIAIH SNvA Svd !
: J1NNH3d SH3AIY :
| |
r (EIJTH\;H %%3])7 1‘ 4
| ADOVAVHENT / NI3HS | aonod
SIID \V | |
I . I
| 1 |
: : Q T AHONVTd HI
- -0 -0~ | | 1
| [ ]
WUION | I HHONV18 e
| E[glo]IETeERE! [ il | Ao
I__ _39vAvHang l !
o T | (J1LY.LINOVA)
I | 31gaisnd EETEEEEENY
|
| O < ><l, 4500d O \ Q 45N0¥
HNIUHvINAA 3aioNFT08
o dig3Live 4-€THOS
- +

0,E¥09°Y16 3T4AOI 3A OHIANNN - - HN31LOVHL



Qe e e e SHYAS. 30 NILLIHLNG
T, ALLNYHYD
g g HOLOW 30 STIVL3a S31 ZIAOA
g NOISSINSNVEL 30 STIVL3Q S31 ZIAOA
S, S ——
S, S ——
S, SNEANOL Y1 30 T5YAS
G | e e e e e SN3ANOL 30 HALHYD
T, NOLLOZHIG Y1 30 T1ENSNS
R, HNILON
g e e e e INSWINIVHLNS
e e e S3LNIZONT/SISSYHO
S, I
e ——

S3d3I1VIN 3ad 319V1L

9991d e| 8p uonduose .
9031d ©| 8p 0JoWNN .
«0LEVO9" VY6, - 31IAON NA OHIAINNN .

||HnHJ.OVHJ.u - Jinpoid ®
:SJUBAINS sluswaublasual s8| sinolnoy zauuop ‘ebueyoal ap sadsld sep zepuewwod SNOA anbsioT

-oBols 8] sSnossap ‘a|ie,| NS BISANOJ} 8S }INpoid NP 8jopoW 8p 0JsWNU 7
Jal|noied 8j9pow ap 0Jawnu un e Jnajoel) enbey)

‘uoneoiuapl,| Jayjoe; Jnod apuelb
sn|d 1se 8aJ4juoW BLIBSSIA B “INajoel) 8J10A ap abejuowsp nojle abejuow 8| suep apinb un swwod
|[enuew 89 sed zas||In,N "918yde zaAe SnoA anb ajopow 9| Juawaloexs Jajuasaidal sed juaanad au
suoinjelisn|I se -abueyoal ap sed91d S9| JopuBWWOD 8P UI0Sa( B 3||19/|I puenb Jnajoell np S8ayd
-e1op op so9291d sep uoneoIIudpI,P SUsAow S8| D9AB JUBID 9| JIUINO} Jnod SUISSapP 919 B |anuew 89

TANNVIN 3O H3SI11LN LNJININOD



‘N3 XNV INIEII c€. 119989

HL¥10L'10

g8d¢ gSIN oLleluQ ‘ojuolo] ‘ouj ‘epeue) sieas

's|ielop s8] sno} nod Inajow np juenblge} ne Jepodal 8S Unajow np ainig aouessind e Jnod JyS sawlou s8| UOJas 9InNsawl Inajow ap
ajopow 9] Jnod adA} uononpoud ap Jnajow un p (ayoads uiw/iy us swibai un e) suuaiow ainiq aouessind e| 1se Jnajow np Juenbuqgey o] Jed agnbipul ajeulwou souessind e

3ASNO013d 3d HN3ILOVHL
ANDILYINOLNY

(‘fOd 9%) WD L1 3@ ASNIANOL .
IANOIYLOTTI IDOVHHYINIA | sospmnp uons o
*'/\.O oOtve -n29s ap sa|bas s9|

sa1no} 19 lojdwa.p

apow 8| ZaAIns }o
NUWSLiGY]| | = oveven
®

0LEV09' V6
373a0N
30 OHIWNN

IDNVHO3H
3d S3031d
S3a TaNNVIN

SIS




